Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:

@ MOTOROLA SOLUTIONS

/ )
%ng
MS ISCQVIEC 17025

TESTING
SAMM No. 0825

MOTOROLA PENANG ADV. COMM. LABORATORY

Motorola Solutions Malaysia Sdn Bhd
Innoplex Plot 2A, Medan Bayan Lepas,
Mukim 12 S.W.D, 11900 Bayan Lepas,
Penang, Malaysia.

FCC/ISED TEST REPORT (Part 5 of 5)
Report Revision

. Rev.B

Date/s Tested

Report Issue Date
Manufacturer/Location
Requestor

Product Type

Model Number

Frequency Band

Low / Max RF Output Power
Applicant Name

Applicant Address

ISED Registrations
FCC Test Firm Registrations

18-APR-2018 - 10-JUN-2018
30-JUL-2018

Motorola Solutions Malaysia Sdn Bhd
FEEMSTER MICHAEL

Mobile

M37TXS9PWI1AN

806-870 MHz

1 Watts / 42 Watts

Motorola Solutions Malaysia Sdn Bhd

Innoplex Plot 2A, Medan Bayan Lepas,
Mukim 12 S.W.D, 11900 Bayan Lepas,
Penang, Malaysia

109AK

461337

The equipment was tested accordance to the requirement listed below:

(LMR)
FCC 47 CFR Part 90
ISED RSS- Gen /119

PASS

This report shall not be reproduced without written approval from an officially designated representative of the Motorola Penang Adv.
Comm. Laboratory. The results and statements contained in this report pertain only to the device(s) evaluated.

Prepared By:
)

(5

Khor Wei Loong
Test Personnel

Approved By:

O%

Vincent Foong
Responsible Engineer

Page 1 of 148



Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
Table of Contents

ReEPOTt REVISION HISTOTY ....eiiiiiiiiieiieciie ettt ettt ettt e e te et e esbe e saesabeesseeesseeseeenseeseeasseeseesnsaensseanns
1.0 General INOTMIATION ... ..ooiuiiiiieee ettt et e a e et e s bt e et e e s at e et e e saeeenbeesabeenbeesaeeenneans
2.0 Summary Of TeSt RESUILS ......ccuiiiiiiiiieiieeie ettt ettt et sbe et e esbeesteeenbeessseesseensseensaensseanns
3.0 Measurement UNCETTAINLY .......ceitieriieiiieitieet ettt et te ettt e st e st e e bt e s bt e eabeesbeeeabe e seesabeesseeenbeeasbesnbeesaeeenseenneas
4.0 EQUIPIMENLE LISt...iiitiiiiiiiiieiieie ettt ettt ettt et e e e et e e abe e beeesbe e seeesbeeseeenbeeteeenbeeseeanbeensbeentaennneenns
5.0 TSt COMAILION. ...ttt ettt ettt e h e et e e bt e et e e bt e eabeesbeesabeesaeeeabeesseesmbeabeeenbeesneeenneans
5.1, Transmitter Test CONAILIONS .....cc.eeruiiiiiiiiiieeiieiieeieeiee et eite st e et e steebeeseaeeseessaeesseessaeenseessseenseesssesnseens 9
6.0 TranSmitter TeSt PATAMELETS ......cccviieiiiieiiie ettt ettt ettt e e e te e e s ve e e s beeesabee e sseeessseeessseeensseeesseeans
(O T B 2 A 0113010 L o0 ) ) SRS 10
6.1.1. TS SEIUP. ..ttt ettt ettt e ettt e s bt e s ab et e s ettt e sab e e e bt e e e sabeeebbeesbbeesbbeesnneeea
6.1.2. TESE RESULL ...ttt ettt ettt ettt e bt e et e sbeesateenaeeeane

6.2, FrequencCy STADIIILY ......coouiiiiiiiieteee ettt ettt sttt ettt 11
6.2.1. TSt SEIUP . ..vteeeitie ettt ettt ettt ettt e ettt e ettt e ettt e e taeesataeeessseeasseaeesseeessseeeasseeeaaseessseesnseeesseesnseenas
6.2.2. TESE RESUIL ..ottt e et e e et e e e ate e e s abaeessbeeessbeeesaseeessseeesseeesseennsseeans
6.2.3. TESE LML . ..eeutieeiieetie ettt ettt et e et et e et e et e e st e e seeeaseeesaeesbeesseensaessseesseessesnseensseenseenssennsaensseanns

6.3, Audio Frequency RESPONSE ......cc.ooiiiiiiiiiiiiiieeit ettt ettt ettt e bt e et eseteebeesaeeenee 14
6.3.1. T A< 1 o DRSPS
6.3.2. TESE RESUIL ..ottt e et e e et e e e ate e e e abaeessbeeessbeeesaseeesseeesseeesseeensseeans
6.3.3. TEST LML .ottt ettt ettt ettt e bt et e e et e sb e et e e st e eb e et e eate bt enbeentenaeenbeeneeee

6.4.  Audio Low Pass Filter REeSPONSE .......cccuiiiiriiiiiiiiiniiiieeieeiee ettt 17
6.4.1. TSt SEIUP . ..vteeitieeeiie ettt ettt ettt e ettt e et e e et e e etaeeessaeeessseessseeeasseeeasseeeasseeeasseessseessseesnnseesnnseenns
6.4.2. TSt RESUIL ...ttt ettt e et e s et e et e e s bt e e st e e see et e ensteenbeesseesnseenneeenne
6.4.3. TSt LIMIL....eeiiieeeiie e ettt e ettt e e e e et e e esteeeesseeessseeessseeeasseeesnseeesseessseessseesnnseenns

6.5,  ModUulation LIMITING ....cccueiiiitiiiiiiiieeieetee ettt ettt b et ettt et et sbe e saeenaeenne s 20
6.5.1. TSt SEIUP . ..vteeitie ettt ettt ettt et e ettt e et e e e taeeetaeeessaeesssseeasseeeasseeeasseeeasseeennseeesseessseeesseeennseenns
6.5.2. TESE RESUIL ...ttt ettt e et et e st e e s bt e enbeeste et e esbeeenbeenseesaseenneeenne
6.5.3. TS LLIMIIT. ...ttt ettt e b e et e bt st e e bt e e st e e bt e s ab e e bt e eabe e bt e sabeenbaeeaee

6.6.  Occupied BandWidth............cccoooiiiiiiii ettt et e 22
6.6.1. TeSt SETUP (ANALOZ) .oneviieiiie ettt ettt e et e et e e s e e s ateeessaeeessbeeesnseeesnseesnsseesnsseesnsseenns
6.6.2. Test RESUIL (ANALOZ) ....eieiiiiiieiie ettt ettt et e st e e bt et e et e e sabeenbeesabeenseesneeenne
6.6.3. Test SETUP (DIGILAL) ..ceuviiieiiieie et e et e et e e st e e e b eeesabeeesnseeesnseeennseesnnseeens
6.6.4. Test RESUIL (DIZITAL)....uvieeiiiiieiie ettt et ettt et e s e et e e et e et e e ssteenbeessbeenseennaeenne
6.6.5. TS LLMIIE. ..ttt h e et e bttt e bt e e et e e e bt e e ab e e bt e eab e e bt e eabeenbeesabeenaeeenee

6.7. Band Edge Conducted Spurious Emission (Part 22) ..........ccooiiiiiiiiiiiiieieceeeeee e 61
6.7.1. TESt SETUP (ANALOZ) .ttt et e et e e et e e st eesateeessaeeeesseeessseeesnseesssseeensseesnsseenns
6.7.2. Test RESUIL (ANALOZ) ....vieiiiiiieiie ettt ettt ettt et e st e et e e st e et e e sateenbeessneenseenneeenne
6.7.3. Test SETUP (DIGILAL) ..ceuvieieiiieeiie ettt e e et e e e te e e s tbeeesaseeessseeessseeennseesnnseeens
6.7.4. Test RESUIL (DIZITAL).....vieeiiiiiiiie ettt ettt ettt et e et e st e et e e snbeenbeessbeenseennaeenne
6.7.5. TS LLMIIE. ...ttt b e et e bttt e bt et e e bt e e s bt e bt e eab e e bt e eabeenbeesabeenbeeenne

6.8.  Transient Frequency BeRavior.........ccccuiiiiiiiiiiie ettt et 63
6.8.1. TS SEIUP ..ttt ettt ettt e et e ettt e ettt e e ab e e e sabeeeeabeeesabeeeaabeeesabeeenbeesbbeesnbeesnneena
6.8.2. TESE RESUIL ...ttt st e h et e bt e bt e bt e et e e bt e st e e naaeenne
6.8.3. BT A 5 o L U RRT PSR

Page 2 of 148



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:
6.9.  Adjacent Channel POWET............coooiiiiiiiieiiie ettt ettt e s e e sta e e v e e eenbeeesnseeenseeennns 65
6.9.1. TEst SELUP (ANALOZ) ..eevieniiieiiieiie ettt ettt ettt e et e e s teeebe e st e esbeessteeaseessbeenseesssesnseensseenns 65
6.9.2. TESE RESUIL ..ottt e et e e et e e s ba e e s ataeessbeeessbeeesaseeesseeesseeesseeesseanns 65
6.9.3. Test SELUP (DIGILAL) ..eeeuvieiiieiieiie ettt ettt et e s e et e et e e b e e ssaeenbaessseenseesssesnsaensseenne 66
6.9.4. TESE RESUIL ..ottt e et e e et e e st ae e e abeeessaeeessbeeessseeesseeesseeesseennsseanns 66
6.10. Conducted SPUrious EMISSION ......ccuieiiiiiiiiriieiiieiieeie ettt ettt ite e seaeebeesaaeesbeessneenseessseenns 69
LT O O s A1 o TSP 69
6.10.2.  TeSt RESUIL (ANAIOZ) ...covieiiiiiieiieeit ettt ettt ettt st e et esaeebeessaeesseessbeensaessseenseesssesnseens 70
6.10.3.  TeSt RESUIt (DIZILAL)...cccuviieiiiieiiie ettt e e et e e et e e s be e e s sbeeesaseeesaseeessseeensseeensseeesseeanssens 81
0.10.4. TSt LIMIt...cuuiiiiiiiitiiteeieteet ettt ettt h et ettt e bt e a e eb e et e eatesae e bt eateebeebeenbesaeenaeenneas 106
6.11. Radiated SPUrious EMISSION .......ccuiiiiiiiiiiiieiiiceiiee ettt et e s ve e e sveeeseaeeesaseeesaseeesaseeesneeens 107
O T I O O ] A 1< 13 o OO USSR 107
(T I O KT A o] 1 LA AN T (o . RS 108
6.11.3.  Test ReSUIt (ANALOZ) ..ceouviiiiiiieiiie ettt ettt ettt et e e st e e s abeeesabeeenbeeesnbeeennseesnseeennes 120
(T I U S KT A8 5 1 o L TSRS 144
6.12. Effective Radiated POWEr (ERP) ......ccoviiiiiiiiieeeeee et ettt 145
0.12.1. ST SEEUP....eeeeetee ettt ettt e sttt e ettt e it e e e eab e e e ehb e e s bt e sbb e e e bt e e s nr e e 145
0.12.2. TSt RESUIL ...ttt sttt ettt e bt e et e bt st eesaee e 146
(T D TR KT A8 5 1 L SRR 146
6.13.  GNSS (EIRP fOr 1559 = T610MHZ)...c..ooitiiiiiiieiieieeeee ettt s 146
0.13.1. ST SEEUP.c..eeeeeitee ettt e e e ettt e ettt e it e e it e e e eab e e s bt e e bt e ebb e e ntee e 147
0.13. 1. TSt RESUIL ...ttt ettt ettt e bt et e bt e st e e saee e 147
(T IR T8 KT A8 5 1 o L SRS 148
Report Revision History
Flz—ﬁ\:tg?; Description Date Originator
Rev. A Initial Report 27-JUN-2018 Khor Wei Loong
Rev. B Amended on Section 6.11 reference to ANSI C63.26 30-JUL-2018 Khor Wei Loong

1.0 General Information

EUT Description:

Technologies

Land Mobile Radio (LMR)

Modulation Type

Analog, CAFM , Phase 11
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Report Template Revision Number: Rev. F

General Description of Applied Standards
The EUT is a RF Product. According to the specifications of the manufacturer, the EUT is to comply

with the requirements of the following standards:

ANSI C63.4-2014
ANSI C63.26-2015
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2.0  Summary of Test Results

RSS-Gen, -
2.1046 RSS-119 RF Power Output Pass
2.1055, 90.213, -
22.355, 74.464, - Frequency Stability Pass
74.561
21047 - Audio Frequency Pass -
Response
51047 i Audio Low Pass Filter Pass -
Response
2.1047 - Modulation limiting Pass )
16KOF1E - 15.0301kHz
20KOF1E - 10.5935kHz
. . 11KOF3E - 9.9836kHz
2.1049,90.210 RSS-119 Occupied Bandwidth Pass RK10F1D - 8.0163kHz
8K10F1E - 8.0565kHz
SK10F1W - 8.0382kHz
Band Edge Conducted -
- - . .. Pass
Spurious Emission
i i Transient Fr.equency Pass -
Behavior
- - Adjacent Channel Power NA )
2.1051,90.210 RSS-Gen, Conductf:d .Spurlous Pass Highest Spur Level
RSS-119 Emissions -28.66dBm
RSS-119 Emission -20.97dBm
i ) GNSS (EIRP for 1559 — NA
1610MHz)
Effective Radiated Power
i ) (ERP) NA

NA - Not Applicable
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3.0 Measurement Uncertainty
Expended Uncertainty
Measurement Frequency (k=1.96) (+)

AC Power Line Conducted Spurious Emission | 150KHz ~ 30MHz 3.43

30MHz ~ 200MHz 5.01

Radiated Emissions up to 1 GHz 200MHz ~ 501

1000MHz '
. . 1GHz ~ 18GHz 5.01
Radiated Emissions above 1 GHz 13GHz ~ 725Gz 501
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4.0

Equipment List

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:

FCC Analog ATE#1: (SW version: 2.4.5 & FCC_Frequency Stability 1.0.3 rev.)

Description Model Serial Number | Calibration Date | Calibration Due Date

Audio Analyzer 8903B 3011A10475 2-May-17 2-Aug-18
SIGNAL GENERATOR 2042 203001/904 2-May-17 8-Mar-19
MODULATION ANALYZER 8901B 3216A03889 3-May-17 3-Apr-19
DSA 36570A MY42506781 3-May-17 3-Aug-18
POWER SENSOR E4412A MY41502652 9-May-17 17-Apr-19
POWER METER E4416A GB41293855 9-May-17 16-Jan-19
POWER SUPPLY 6031A 2430A00146 09-Apr-18 08-Apr-19
CHAMBER SH-641 92009188 3-Apr-18 3-Apr-19
RF TRANSCEIVER

CONTROLLER AX2007Al NA CNR CNR

FCC Transient ATE #1: (SW version: FCC Transient ATE_R1.1.1)

Description Model Serial Number | Calibration Date | Calibration Due Date

POWER SUPPLY 6032A 2818A03549 11-May-17 3-Aug-18
POWER SENSOR E4412A MY41498918 9-May-17 9-Aug-18
POWER METER E4416A GB41293747 12-May-16 12-Aug-18
g;?\?gg ATORS/SWITCH 11713A 2508A10141 CNR CNR
STEP ATTENUATOR/11dB 8494G MY52300223 9-May-17 9-Aug-18
STEP ATTENUATOR/110dB 8496G MY52300176 9-May-17 9-Aug-18
OSCILLOSCOPE MSO8064A MY45001903 25-May-17 25-Aug-18
AUDIO ANALYZER 8903B 3729A17409 2-May-17 5-Dec-18
AUDIO ANALYZER 8903B 3011A08952 2-May-17 25-Nov-18
MODULATION ANALYZER 8901B 3538A05696 28-Mar-18 31-Mar-19
SIGNAL GENERATOR 8657A 3323A05725 19-May-17 19-Aug-18
SPECTRUM ANAYLYZER E4440A MY46185415 24-May-17 16-Aug-19
SWITCH CONTROL UNIT - - CNR CNR
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CONDUCTED SPUR EMISSION ATE # 1 (SW version: Conducted Spur ATE_rev 1.23.01)

Description Model Serial Number Calibration Calibration Due
Date Date
SWITCH CONTROL UNIT 3488A 2719A32735 CNR CNR
SPECTRUM ANALYZER E4440A US45303111 16-Feb-17 16-Feb-19
POWER SUPPLY 6032A MY41002067 5-May-17 5-Aug-18
HIGH PASS FILTER SWITCH BOX - CS001 9-Apr-18 9-Apr-19
MICROWAVE GENERATOR SMP04 100146 18-Sept-17 18-Sept-18
MODULATION ANALYZER 8901B 3438A05278 3-May-17 3-Aug-18

Radiated Emission Station (SW version: EMC _FCC_IC Bluetooth RE Test v1.5.1)

SERIAL CALIBRATION | CALIBRATION

DESCRIPTION MODEL NUMBER DATE DUE DATE
DRG HORN FREQ. SAS-571 719 18-Jul-17 18-Jul-19
DRG HORN FREQ. SAS-571 720 2-Mar-17 2-Mar-19
POWER SUPPLY 6032A 2615A01178 6-Jun-17 6-Jun-18
MICROWAVE SIGNAL
GENERATOR SMP04 100127 19-Jul-17 18-Jul-18
EMI TEST RECEIVER ESIB26 100336 13-Jul-17 12-Jul-18
SIGNAL ANALYZER FSV40 101103 18-Jul-17 17-Jul-18
5m Semi-anechoic Chamber $800-HX 12308 CNR CNR
BILOG ANTENNA CBL6112D 25224 22-Jul-17 22-Jul-18
BILOG ANTENNA CBL6112B 2964 16-Feb-18 16-Feb-20
BROAD-BAND HORN
ANTENNA BBHA9170 | BBHA9170255 7-Nov-17 7-Nov-18
DATA LOGGER SDL500 A.016776 18-Mar-17 18-Mar-19
LOOP ANTENNA 6502 208416 27-Jul-17 27-Jul-18
SYSTEM CONTROLLER SC104V 050806-1 CNR CNR
TURNTABLE FLUSH MOUNT CNR CNR
M FM2011 NA
ANTENNA POSITIONING CNR CNR
TOWER TLT2 NA

Miteq Hi CNR CNR

Gain

18 - 40GHz PREAMPLIFIER Sucoflex 002
PREAMPLIFIER PAM-0118P 361 CNR CNR
Test Software EMC FCC IC Bluetooth RE Test
Version EMC FCC RE vl.5.1

CNR - Calibration Not Required
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5.0 Test Condition

5.1. Transmitter Test Conditions

Test Item, Power Modulation Test Frequency Tested By
(Channel Spacing) (W) (MH2z)
RF Output Power Low & Analog 806.0125, 814.9875, | Khor Wei Loong
Max 823.9875, 851.0125,
860.0125, 868.8875
Frequency Stability Max Analog 823.9875 Khor Wei Loong
Audio Frequency Response Max Analog 823.9875 Khor Wei Loong
(12.5kHz)
Audio Low Pass Filter Response Max Analog 823.9875 Khor Wei Loong
(12.5kHz)
Modulation limiting Max Analog 823.9875 Khor Wei Loong
(12.5kHz)
Occupied Bandwidth Max Analog 806.0125, 814.9875, | Khor Wei Loong
(12.5kHz / 20kHz / 25kHz) 823.9875, 851.0125,
853.9875, 860.0125,
868.8875
Band Edge Conducted Spurious Max Analog NA NA
Emissions (Part 22)
(12.5kHz / 20kHz / 25kHz)
Transient Frequency Behavior Max Analog NA NA
(UHF & VHF Band)
(12.5kHz / 25kHz)
Adjacent Channel Power Max Analog, NA NA
(700MHz Band) C4FM
(12.5kHz / 25kHz)
Conducted Spurious Emissions- Low / Analog, 806.0125, 814.9875, | Khor Wei Loong
(12.5kHz / 25kHz) Max C4FM, 823.9875, 851.0125,
Phase 11 860.0125, 868.8875
Radiated Spurious Emission Low / Analog, 806.0125, 814.9875, Nazrin&
(12.5kHz / 25kHz) Max CAFM, 823.9875, 851.0125, Qawiman
Phase 11 860.0125, 868.8875
GNSS (EIRP for 1559 - 1610MHz) Max Analog NA NA
(12.5kHz / 25kHz)
Effective Radiated Power (ERP) Max Analog NA NA
(12.5kHz / 25kHz)

NA = Not Applicable
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6.0 Transmitter Test Parameters

6.1. RF Output Power

6.1.1. Test Setup

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:

Test Box

POWER SUPPLY

Power Meter

\ 4

DuT —> > >

1) The DUT transmitter ¢
with above setup.

Attn Power
30dB Sensor

onnected to Power Meter using the 30 dB attenuator and power sensor

2) Path loss for the measurement included.
3) All the measurement was done at low, mid, high frequency for each band.
4) Record the power into the test report.

6.1.2. Test Result

Temperature 25°C
Voltage (V) 13.6V
Low Power Current Max Power Current
Frequency (MHz) (W) (A) (W) (A) Remarks
806.0125 0.98 256 39.92 17.1
814.9875 0.97 267 39.93 16.89
823.9875 1.01 2.77 39.93 16.78
851.0125 0.94 274 41.1 15.89
860.0125 0.99 3.12 40.55 15.97
868.8875 0.98 2.99 40.34 15.68
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6.2. Frequency Stability

6.2.1. Test Setup

Mod Analyzer /

Spectrum Analyzer
Input 50Q

Attn

Power
Supply

Test Box

1) The DUT transmitter output port was connected to Modulation / Spectrum Analyzer.
2) Path loss for the measurement included.
3) Transmit the DUT and record the freq in MCFyp;.
4) Test in 2 conditions:
o Temperature: The frequency of the transmitter was measured from -30°C to 50°C.

e Supply Voltage:
-Mobile: The frequency of the transmitter was measured from 85% to 115% of the nominal
operating input voltage.
-Portable: The frequency of the transmitter was measured from nominal * x % as specified by
the manufacturer

5) Calculate the ppm frequency error by the following:

MCFyy,

TZTMHZ 1) 4106
ACFums )*

ppm error = (

Where: MCFy; is the Measured Carrier Frequency in MHz
ACFmH; 1s the Assigned Carrier Frequency in MHz
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6.2.2. Test Result
823.9875 MHz, Frequency Stability vs. Voltage
1.500
1.000
=
-%
e s Frequency
E 0.500 Stahility,
E PPM
:.é 0.000 o r s r s - - - Spec (low)
n; PPM
§ -0.500 S (high)
E PPM
-1.000
-1.500 . . . . . |
200 <15 -10 -5 10 15 20
Voltage Change in Percentage %
Frequency / Channel 823.9875 MHz / 12.5kHz
Spacing
Temperature, °C 25
Voltage % Voltage, V Frequency, MHz Frequency Stability, PPM Spec (low) spec (high)
PPM PPM
-20 10.800 823.987498 -0.002 -1.000 1.000
-15 11.560 823.987498 -0.002 -1.000 1.000
-10 12.240 823.987501 0.001 -1.000 1.000
-5 12.920 823.987501 0.001 -1.000 1.000
13.600 823.987501 0.001 -1.000 1.000
5 14.280 823.987501 0.001 -1.000 1.000
10 14.960 823.987498 -0.002 -1.000 1.000
15 15.640 823.987498 -0.002 -1.000 1.000
20 16.320 823.987497 -0.004 -1.000 1.000
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823.9875 MHz, Frequency Stability vs. Temperature
1.500
1.000
E g Fraquenc
g ;tal?ilit\,r,Y
g 0500 PPM
£ 0000 —_— ———— T piclow)
E -0.500
i e
-1.000
'1SDD T T T T T T T 1
-30 -20 -10 10 20 30 40 50 60
Temperature, °C
Frequency / Channel Spacing 823.9875MHz / 12.5kHz
Voltage, V 13.6
0 . Spec (low) Spec (high)
Temperature, C Frequency, MHz Frequency Stability, PPM PPM PPM
-30 823.987499 -0.001 -1.000 1.000
-20 823.987499 -0.001 -1.000 1.000
-10 823.987499 -0.001 -1.000 1.000
0 823.987500 0.000 -1.000 1.000
10 823.987500 0.000 -1.000 1.000
20 823.987499 -0.001 -1.000 1.000
30 823.987498 -0.002 -1.000 1.000
40 823.987500 0.000 -1.000 1.000
50 823.987500 0.000 -1.000 1.000
60 823.987498 -0.002 -1.000 1.000
6.2.3. Test Limit

As per manufacturer declared spec +/- 1ppm
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6.3. Audio Frequency Response

6.3.1. Test Setup

Mod Analyzer Audio Analyzer
Mod Output/ o .
audio Input »| Audio Input
Input Audio Output

AC/DC Meter
Test Box

Power
Supply

1) The DUT transmitter output port was connected to Modulation Analyzer.

2) Path loss for the measurement included.

3) Set the audio bandwidth filter to 15 kHz and 50 kHz.

4) Transmit the radio and set the audio analyzer to 1 kHz audio frequency and 20% of the Full rated
system deviation.

5) On audio analyzer, set the rated level as reference to zero.

6) Vary the audio frequency from 300 Hz to 3 kHz. Record the change in dB on the audio analyzer.

Page 14 of 148



Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

6.3.2. Test Result
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6.3.3. Test Limit

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

+14 ]
+1277]
+10
+8 T & dBloctave slope
+5
4 — .~ 898 — 940 MHz
22— s1d8 rolloff
dB 0] 0 dB
22—
4 -3dB
5
5
=10
-12—] 12dB/
14— octave
-167]
T T T T LT
300 400 500 700 1000 1500 2500 3000

Frequency - Hz

Note:

IC:

o There are additional 6 dB per octave attenuation is allowed from 2.5KHz to 3KHz in equipment 25MHz to 869MHz

radio.

o Additional 6 dB per octave attenuation is allowed from 2.3KHz to 2.7KHz & additional 12 dB per octave attenuation

is allowed from 2.7KHz to 3KHz in equipment 896 MHz to 940MHz radio.
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6.4. Audio Low Pass Filter Response

6.4.1. Test Setup

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

Signal Generator

RF Output

A 4

Mod Analyzer

Ext Lo

Dynamic Spectrum
Analyzer (DSA)

Channel 1

Mod In/ Audio Out [«

Input

Power

—D

Audio Analyzer

Audio Output

Attn
30dB

RF Port

Supply

AC/DC Meter
Test Box

1) The DUT transmitter output port was connected to Modulation Analyzer.
2) Path loss for the measurement included.

3) Press 23.1SPCL on modulation analyzer to enable the external LO from Sigen.

IC:

4) Set the Sigen frequency to Fc + 1.5 MHz, RF output level to 0dBm without modulation.
5) Transmit the radio and set the audio analyzer to 1 kHz audio frequency and 60% of the Full rated

system deviation.

6) Up the amplitude by 20dB.
7) On DSA, get the reference point to 0dB.
8) Vary the frequency on audio analyzer from 3 kHz to 20 kHz, record the audio tone from DSA.
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6.4.2.

Test Result

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

823.98754MHz, 12.5kHz Audic Low Pass Filter Response
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6.4.3. Test Limit
0 dB
u —
10
20 —| 1000 Hz 3000 Hz _ mam
-0
dE
40—
] .50 48
£ A2 40 logpl3000)
—{  B:60leg,,{r3000)
&0 C: 100 log, (173000}
1 whers
7071 F=audio trequency
ro . 82508

| | L L L [ | EEEE
1000 1500 2000 23K 4K B TR 10K 15K 20K 30K 50K TOK

Frequency - Hz

For audio frequencies above 3000 Hz, the audio response of the post limiter low-pass
filter shall meet or exceed the following requirements:

a) For equipment operating on 20, 25 or 30 kHz channel bandwidth in the 25 MHz
to 174 MHz range:

At frequencies from 3000 Hz through 15.000 Hz the attenuation shall be greater
than the attenuation at 1000 Hz by at least: 40 logyq (f/ 3000) dB

where: fis the audio frequency in Hz.

At frequencies above 15,000 Hz. the attenuation shall be greater than the
attenuation at 1000 Hz, by at least: 28 dB.

b) For equipment operating with 25 kHz bandwidth channels between 406 and 512
MHz through 896 MHz. and between 929 MHz through 930 MHz:

At frequencies from 3000 Hz through 20.000 Hz. the attenuation shall be greater
than the attenuation at 1000 Hz by at least: 60 logio (f/ 3000) dB

where: fis the audio frequency in Hz.

At frequencies above 20.000 Hz the attenuation shall be greater than the
attenuation at 1000 Hz by at least: 50 dB.

¢) For equipment operating on channels between 896 MHz through 901 MHz.
between 935 MHz through 940 MHz. and 12.5 or 15 kHz spaced channels in the
frequency range 138-174 MHz and 406-512 MHz.

At frequencies from 3000 Hz through 20,000 Hz the attenuation shall be greater
than the attenuation at 1000 Hz by at least: 100 logyp (f/ 3000) dB

where: fis the audio frequency in Hz.
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6.5.

Modulation Limiting

6.5.1. Test Setup

1)

3)
4)

5)

Report ID: 08878-RF-00023

Mod Analyzer Audio Analyzer
LO in Input 50Q Audio Output
\ 4
Power AC/DC Meter
supply Test Box

The DUT transmitter output port was connected to Modulation Analyzer.

Path loss for the measurement included.
Set the audio bandwidth filter to 15 kHz.
Transmit the radio and set the audio analyzer to 1 kHz audio frequency and 60% of the Full rated

system deviation.

Record the frequency deviation as 0dB input level at 1kHz audio frequency.

FCC ID: AZ492FT7118

IC:

Repeat the step and record the frequency deviation from -20 dB to 20dB by 5 dB increments and
different audio freq 300 Hz, 2.5 kHz and 3 kHz.
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6.5.2. Test Result

823.9875MHz, 12.5kHz Modulation Limiting
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823.9875MHz, 25kHz Modulation Limiting
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= s 2500
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6.5.3. Test Limit
Modulation Limiting shall not exceed 100 percent.
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6.6. Occupied Bandwidth

6.6.1. Test Setup (Analog)

Power Audio Analyzer
A. Get Fc for ref
Get Fc for reference Supply (8903B)
Audio Output
A
Modulation Analyzer RF P .
I Y < Attenuator |« o Radio Test Box
nput 50Q
B. Testing Power Audio Analyzer
Supply (8903B)
Audio Output

DC Block v :
Spectrum Analyzer Attenuator + | RF Port Radi
Tnput 500 *HPE < adio Test Box

1) The DUT transmitter output port was connected to Modulation Analyzer.

2) Set the audio bandwidth filter to 15 kHz low pass filter and 50 kHz high pass filter.

3) Transmit the radio and set the audio analyzer to 2.5 kHz audio frequency and 50% of the rated
deviation. Up the amplitude by 16 dB. Dekey the DUT.

4) Path loss for the measurement included.

5) Select the Occupied Bandwidth measurement for 99% Emissions Bandwidth Measurement.

6) Key in the Fc and Resolution Bandwidth (1 ~ 5 % of emission designator).

7) Transmit the DUT and record the occupied Bandwidth frequency.

8) Preset the spectrum analyzer for sideband spectrum measurement.

9) Set the span and Resolution Bandwidth (according to FCC/ ISED standard).

10) Save the screen shot as modulated signal

11) Remove the audio tone from audio analyzer to capture unmodulated signal.

* Only HPF added for Mask 80.211 measurement with attenuator.
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6.6.2. Test Result (Analog)
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Mledulation il Part
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| e R ") Emission Designator
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FCC ID: AZ492FT7118
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6.6.3. Test Setup (Digital)

Power Supply

Computer & Software
Program Radio

1))
2)

4)
S)
6)
7)
8)

PSA (Spectrum
Analyzer)

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:

Test Box

Program and set radio to operate in desire test frequency and digital mode with modulation.

(*4FSK, C4FM or other digital modulation form).

Path loss for the measurement included.
Select the Occupied Bandwidth measurement for 99% Emissions Bandwidth Measurement.
Key in the Fc and Resolution Bandwidth (1 ~ 5 % of emission designator).

Transmit the DUT and record the occupied Bandwidth frequency.
Preset the spectrum analyzer for modulation emission spectrum measurement.
Set the span and Resolution Bandwidth (according to FCC/ ISED standard).

Capture the screen shot as modulated signal.

*Note:

e For Digital Modulation, 12.5 kHz Data F1D & FXD would be the same. Therefore only measurements with F1D

modulation shown below.

e For Digital Modulation, 12.5 kHz Data F1E & FXE would be the same. Therefore only measurements with F1E

modulation shown below.
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6.6.4.

Medulation
Cigital Omia

Test Result (Digital)
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FCC ID: AZ492FT7118
IC:

Huilies Part

FOC art 90 / BSS5 119
Channel Frequency Chamnel Spacing lhw-'ﬁe’-} i O, LR Emision Designator
{mara) flaz) t- };\:&-_g__i 'ixwmc‘g {kma)
B06.0125 125 SRR 79775 BE10FL0
o Agllent 18:17:13 HApr 24, 2818 R T

Chamned Fregquency

Mcdulatian
Diplel Data
Clurnel §pacing

A N R
SRS

Hailies Part

FOC Part 90/ BSS 119

ﬁu“““h““ﬁxr\:hw PO Ermivcion Devignator
|MHzj [z} AR T [keHz)
8149875 125 SRR 70705 BEIBFID
o Agilent 13:32:19 Hpr 24, 2013 R T

Page 40 of 148



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

Mledulation il Part
Cigital Cmia FOC et 90 F B55 119
F 4 H e e e
Channel Frequeency Chamnel Spacing ﬂfﬁﬂﬁ;ﬁifﬁm O, LR Emisslon Deslpnatar
{mriz) [kizj S R [kmz)
B23.557% 135 s 7.7403 BE10FLD
o Agllent 18:51:25 HApr 24, 2018 R T

Me-dulation Hiilies Part
Digital Data FOC frart 90 f RES 119
F ] ! e e S
Chpnnel Feeguenoy Chamnel Spacing Ev o :?‘“ﬁx&\::ﬁ T DR Bradudon Dodonsbor
{MHa) {ktdz) S e [z} T e
51.0135% 125 S 79435 BE10FLD
o Aglent 83:45:32 Apr 25, 2618 R |

Page 41 of 148



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:

Mledulation il Part
Cigital Cmia FOC et 90 F B55 119
F 4 H e e e
Channel Frequeency Chamnel Spacing ﬂfﬁﬂﬁ;ﬁifﬁm O, LR Emisslon Deslpnatar
{mriz) [kizj R [kmz)
BS0.012% 135 s T8%42 BE10FLD
o Agllent 19:25:37 Apr 24, 20818 R T

Me-dulation Hiilies Part
Digital Data FOC frart 90 f RES 119
i M i LR R
Chpnnel Feeguenoy Chamnel Spacing ﬂa:v“:&ﬂ;fﬁf‘:“ﬁ T DR Bradudon Dodonsbor
{MHa) {ktdz) B [z} T e
BEE BETS 125 S 7855 BE10F1D
o Aglleed 15:42:43 Apr 24, 2018 R T

Page 42 of 148



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Channel Freguensy

Medulation

Ciigital Valce

Chamnel Spacing |0

Huilies Part

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

FOC Part 90 F BSS 119

e e e
e O Emisslon Designator
{marz) {kiz) T T k)
BOG.0125 125 SRR 80253 SN 10FLE
o Agllerd 125785 Hpr 25, 2818 R T

Me-dulation Hiilies Part
Digital Viaice FOC frart 90 f RES 119
Channel Trequensy Chamnel Spacing iﬁxmﬂ’éﬁ,;m_ Ga. OCR Ernixsbon Delendtor
{MHa) {ktdz) SR [z}
LEHE 125 SR BDOTS AN 1OFLE
o Aglent 11:61:27 Hpr 25, 2918 R T

Page 43 of 148



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Mledulation il Part
Ciigital Valce FOC et 90 F B55 119
F 4 H e e e
Channel Frequeency Chamnel Spacing ﬂfﬁﬂﬁ;ﬁifﬁm O, LR Emisslon Deslpnatar
{mriz) [kizj S R [kmz)
B23.557% 135 s 78853 SH1OFLE
o Agllerd 11:04:33 Hpr 25, 2818 R T

Me-dulation Hiilies Part
Digital vaice FOCC frart 90 f R4S 119
Channel Freque Chamnel Spac e s i, OCR
g e Emislon Devignator
{MHa) {ktdz) e [z}
51.013% 125 N 73536 AN 1OFLE
o Aglent 11:67:58 Apr 25, 2918 R T

Page 44 of 148



Report Template Document Number: FCD
Report Template Revision Number: Rev. F

-0084

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

Mledulation il Part
Ciigital Valce FOC et 90 F B55 119
F 4 | e e
Chennel Freguency Chamne Spacing ﬂfﬁxﬁuﬁifim Do, LR Ernduslon Devk b
{marz) {kiz) T T ki) e —_
B50.0125 125 AR 78541 SN 1OFLE
o Agllerd 11:11:85 Hpr 25, 2818 R T

Mc-dulation

Digital Vaice

Houiles Part

FOCC frart 90 f R4S 119
Channel Freque Chamnel Spac e s i, OCR
g e Emislon Devignator
{MHa) {ktdz) e [z}
BEE BETS 125 N 79433 AN 1OFLE
& Aghent 11:14:34 FApe 25, 2918 R T

Page 45 of 148



Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

Medulation Huilies Part
Digital Walee Encyption FOC Part W
[] ] } L
Chsnnel Trequensy Chamnel Spacing B ?ﬁ*ﬁ@ﬁﬁ%ﬁ 0o, OCE Bakeadon Drdwribor
{mara) flaz) Se {kma)
125 e 79885 AK10FLE
R T

BOG.O12%

o Aglent 12:17:47 Apr 28, 2818

Mc-dulation Houiles Part
Degital Weise EReyatios ECC irare 90
Channel Fregue C hamnel Spac R G, OCR
ek pacng . »;—g" i x»h%ﬁ Emviislon Desipnator
L[ EFE] LMz} R e [kHa)
o ;ngf»ﬁmwb =
B14 537% 125 S T R 9856 SKLOFLE
R T

o Aglent 12:22:07 Fipe 23, 2016

Page 46 of 148



Report Template Document Number: FCD-0084

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

Report Template Revision Number: Rev. F
Mledulation il Part
Digital Walee Encyption FOC Part W
Channel Frequeency Chamnel Spacing = tﬁ*i—'ﬁﬁ%ﬁ O, LR Emisslon Desipnator
{mara) flaz) B E!gx Fee {kma)
B2Y.5475 125 e 7875 AK10FLE
R T

% Aglent 12:25:25 fipe 28, 2018

Mc-dulation Houiles Part
Degital Weise EReyatios ECC irare 90
Channel Fregue C hamnel Spac R G, OCR
bkt T SR Emteslon Deslpnator
L[ EFE] LMz} i 3:_&-}_ E‘ x»ﬁm: [kHa)
21011% 125 ‘*Mﬁ%kﬁm*’ﬁw* THETS SKLOFLE
R T

Page 47 of 148



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:
Medulation Huilies Part
Digital Walee Encyption FOC Part W
[] ] } L
Chsnnel Trequensy Chamnel Spacing B t&q;@ﬁf&&z 0o, OCE Emisslon Desipnator
{mara) flaz) s e s {kma)
e mm’o 5
B50.0125 125 e 79911 AK10FLE
o Agllent 12:33:14 Hpr 28, 28918 R T

Mc-dulation

Degital Weise EReyatios

Channel Frequeensy Chamnel Spacing
L[ EFE] LMz}
B5H BT 125

e )

e R e
SRR LR SR
R Rt e
e e d

RS A L R R RO

o Aglent 12:43:23 Fipr 28, 2018

Houiles Part
BT Part 40
v, LR
Emviislon Desipnator
[kMa)
T 8%504d SKLOFLE
R T

Page 48 of 148



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023

FCC ID: AZ492FT7118
IC:
Mledulation il Part
Phinse FOC Part 50
Chsnnel Freqise Charmnel Spaci g R R R Do, LR = =
|r--u::1 i |km+wu i fkizh CAmrOn (IR or
BOG.OLES 125 AR B0L13 BIC1OF LW
o Aglent 18:28:53 HApr 25, 2018 R T

Mc-dulation Houiles Part
Fhase BT Part 40
Channel Fregueensy Chamnel Spacing sE Q.-ogoa—o:g_x FE o, OCE Emisslon Deslipnator
L[ EFE] LMz} i e (R [kHa)
S e e
B14 5375 125 R SR B.OLTd BIL1OF LW
o Aghont 12:32:84 Fpr 24, 2018 R T

Page 49 of 148



Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:

Mudulation Ruiles Part
Phase FOC Part %
Channel Frequensy Chamnel Spading R Do, OCE Eabiston Dodenitor
{martz) {kiz) e {kiz) e
B23.5875 b R 77557 BILOF LW
o Agllent 18:13:51 Hpr 25, 2813 R T

Mc-dulation Houiles Part
PhEasE FOC Part 40
Channel Fregue Chamnel Spad T G, LB - -
ek pacng ﬂfﬁﬂﬁﬁj: fﬁ:“::;_ Emvssbon Desipnator
(M) {kitz) e R fiha)
YL i3 & R e g
...... 125 S e FBId]

Page 50 of 148



Report Template Document Number: FCD
Report Template Revision Number: Rev. F

-0084

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Mledulation il Part
Phinse FOC Part 50
Channel Frequensy Chamnel Spacing ﬁxgﬁg:&ﬁg% G, OB Balhon Dederitor
{marz) {kiz) e k) e
B50.0125 125 R 77443 BIC1OF LW
o Aglemt 18:13:37 Hpr 25, 2018 -

Me-dulation Hiilies Part
FRase FOC Part 90
Channel Freque Chamnel Spac e s i, OCR
gt Sl Emsission Devipnator
|MiHz) [ L] P {kHa)
BEE BATS 125 N 78156 BIC1OF LW
o Aglent 18:82:43 Fpr 25, 2018 R T

Page 51 of 148



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Channed Frgueency

Modulation
Digalsl Data

Charnel S pacing

Huiles Part

Report ID: 08878-RF-00023

FCC Part 9

Do O

Ermivtion Devignat
MMz} (L] w;;:gu;m;;a? [kiz} maiviion Deignalur
BEaLLS 125 S 2.5163 AKIDFID
o Agilenl 15:26:36 Apr 24, 2418 R T

Mask H

Me-dulation Hiilies Part
Digital Data FOC Part 90
Channel 7 Chamnel Spac e s i, OCR
B M Emizsion Designator
{MHa) {ktdz) e [z}
B55 54T 125 N 7.3753 BE10F1D
5 Agllesf 20:R3:04 Hpr 24, 2818 R T

Masgk H

FCC ID: AZ492FT7118

IC:

Page 52 of 148



Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
Mledulation il Part
Ciigital Valce FOC Part W
Channel Frequeency Chamnel Spacing ””xxwg?“éﬁ;m O, LR o .
s ) E e
Mz} fkita) ;Lw”;;:gf;:,:;;:;f flema s il
BOG.0125 125 SRR B.0565 SN 10FLE

& Aglent 11:28:26 Fipr 25, 2018 R T

Magk H

Mc-dulation Houiles Part
Digital Vaice ECC irare 90
4 ] { L
Channel Frequeensy Chamnel Spacing i G, OCR Ernixsion Dlendtor
L[ EFE] LMz} R e [kHa)
o P mw.b =
B33.5a7% 125 ""Mﬁﬁmhﬁ R T 8874 SKLOFLE
o Aghent 11:23:58 Hpr 25, 2918 R T

Magk H

Page 53 of 148



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023

FCC ID: AZ492FT7118
IC:
Medulation Huilies Part
Digital Walee Encyption FOC Part W
Channel Frequeency Chamnel Spacing Eﬁmﬁm?"éﬁ;m_ O, LR Emisslon Desipnator
[[CIEF] (kmz) SERRNEETY :g’f’;ﬂ;ﬁx [kmz)
BOG.0125 125 AR 787510 SM10FLE
o Agllent 12:43:05 Hpr 28, 2918 R

Mc-dulation

Degital Weise EReyatios

Houiles Part

Magk H

BT Part 40
Channel Frequeensy Chamnel Spacing B ‘?.-a!mv_xl_b'-wﬂ%. i T, DB Ernixsion Dlendtor
e e > milss
L[ EFE] LMz} e x@_«%w« [kHa)
S e e
B33.5a7% 125 SR F9323 SKLOFLE
o Aglert 12:51:35 fipe 23, 2818 R T

Magk H

Page 54 of 148



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:

Mledulation il Part
Phinse FOC Part 50
F 4 H e e e
Channel Frequeency Chamnel Spacing ﬂfﬁﬂﬁ;ﬁifﬁm O, LR Emisslon Desipnator
{mriz) [kizj S R [kmz)
BOG.012% 125 s B.0052 BICLOF LW
o Agllent 18:24:54 Apr 25, 2818 R T

Magk H

Me-dulation Hiilies Part
FRase FOC Part 90
E — T
Channel Frequensy ChamnelSpacing  BEEREEE S oL Emidsslon Designator
{MHa) {ktdz) B [z}
B55 54T 125 S 78533 BIC1OF LW
o Agllsnt J8:89:14 Apr M, 2018

R T

Magk H

Page 55 of 148



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:
Medulation Huilies Part
Cigital Cmia FOC Fart W.691
F ] f X bRk ]
Channel Frequeency Chamnel Spacing :Eﬁﬁ&”:-& e O, LR Emipsion Deslgnator
{mara) flaz) S {kma)
ey m‘«-@?‘ s
B14 5575 135 o S E e SRR 7.0368 BE10F1D
o Aglent 11:31:24 HApr 25, 2018 R T

Mcdulatian Hailes Part
Diplel Data FOC Part 50,691
Chamned Fregquency Clurnel §pacing Emﬁmx’""&mﬁm 09 DR Erbesion Designatos
|MHz) Kz} R :g’”:x:ﬁ“&f Liary]
BED D25 125 A TTEIL BE1DFID
o Agilent 11:35:45 Hpr 25, 2013 R T
Mk

Page 56 of 148



Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
Mledulation il Part
Ciigital Valce FOC Fart W.691
Chsnnel Freqise Charmnel Spaci Do, LR = =
|r--u::1 i ||m=+w G Eﬁgﬁi%ﬁ?ﬁ fkizh CAmrOn (IR or
BLA 4TS 125 R 78343 SN 1OFLE
o Aglest 13:33:52 Hpr 25, 2818 R T

Me-dulation Hiilies Part
Digital Viaice FOC Part 90,681
[ ] ! e e R
Chpnnel Feeguenoy Chamnel Spacing E A T DCR Bradudon Dodonsbor
Mk {ki) AL {kHa) T e
B50.0125% 125 S 7.7063 AN 1OFLE

o Agllest 13:3786 Hpr 25, 20818 E T

Page 57 of 148



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Medulation Huilies Part
Digital Walee Encyption FOC Fart W.691
[ '] f, R S
Channel Frequency Chamnel Spacing Efﬁﬂﬁ;jifﬁm T, LR B Drodarngbor
[[CIEF] (kmz) RS [kmz)
B4 5575 135 s 74253
o Agllent 13:82:22 Hpr 28, 2818 R T

Mc-dulation Houiles Part
Depital Walse Facyntios B Pt 90,891
[ ] i aL
Channel Teegquensy Chamnel Spacing B tﬁ*;@ﬁﬁ%ﬁ G OCE Ernixsion Dlendtor
IMIHa) [R5 ] -g ;’%E x»§m§ [kHa)
HED D135 138 EEE s 75643
B Aghent 13:85:26 Hpe 28, 2918 R T

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Page 58 of 148



Report Template Document Number: FCD-

Report Template Revision Number: Rev. F

0084

Report ID: 08878-RF-00023

Mledulation il Part
Fhase FCC Mart 90,691
F 4 H e e e
Chsnnel Frequeensy Chamnel Spacing ﬂfﬁﬂﬁ;ﬁifﬁm Do, LR Emisslon Desipnator
{mariz) [L2EH] R [z}
B4 5575 125 s 78342 BalLOFW
1 Agllent 11:44:28 Apr 2%, 2018

R T

Mc-dulation Houiles Part
Fhase B Pt 90,891
4 ] { L
Channel Frequeensy Chamnel Spacing 3 tﬁ@;@ﬁﬁxﬁ G, OCR Ernixsion Dlendtor
L[ EFE] LMz} i 3:_&-}_3_ x»ﬁm: [kHa)
BE0.0125% 125 e ] 7.7063 BICLOF LW
i Aglant 11:48:41 Apr 25, 2018

R T

FCC ID: AZ492FT7118

IC:

Page 59 of 148



Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

6.6.5. Test Limit
The 99% occupied bandwidth is the width of a frequency band such that, below the
lower and above the upper frequency limits, the mean powers emitted are each equal to
a specified percentage 0.5% of the total mean transmitted power.
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6.7. Band Edge Conducted Spurious Emission (Part 22)

6.7.1. Test Setup (Analog)

Power Audio Analyzer
A. Get Fc for reference Supply (8903B)
Audio Output
A
Modulation Analyzer RF P ]
I y < Attenuator |« o Radio Test Box
nput 50Q
B. Testing Power Audio Analyzer
Supply (8903B)
Audio Output

DC Block A v

Spectrum Analyzer RF Port Radi
InputSOQ<_E<_ Attenuator adio H Test Box

1)  The DUT transmitter output port was connected to Modulation Analyzer.

2)  Set the audio bandwidth filter to 15 kHz low pass filter and 50 kHz high pass filter.

3) Transmit the radio and set the audio analyzer to 2.5 kHz audio frequency and 50% of the rated
deviation. Up the amplitude by 16 dB. Dekey the DUT.

4)  Path loss for the measurement included.

5)  Select the Occupied Bandwidth measurement for 99% and 26dB Emissions Bandwidth
Measurement.

6) Key in the Fc and Resolution Bandwidth.

7)  Transmit the DUT and record the occupied Bandwidth frequencies.

8)  Preset the spectrum analyzer for band edge measurement.

9) The band edges of lowest and highest channels were measured.

10) Key in the Lowest and highest channel frequency, span is 60 kHz and Resolution Bandwidth is
at least 1% of Emission Bandwidth.

11) Save the screen shot as modulated signal.

12) Remove the audio tone from audio analyzer to capture unmodulated signal.

A

*Note:
e For emission designator ending with F3E, 16KOF3E is the worst case and therefore only 16KOF3E will be shown.

6.7.2. Test Result (Analog)

NA = Not Applicable
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6.7.3. Test Setup (Digital)

PSA (Spectrum
Analyzer)

Power Supply

Computer & Software
Program Radio

Test Box

1) Program and set radio to operate in desire test frequency and digital mode with modulation.
(*4FSK, C4FM or other digital modulation form).

2) Path loss for the measurement included.

3) Select the Occupied Bandwidth measurement for 99% and 26dB Emissions Bandwidth
Measurement.

4) Key in the Fc and Resolution Bandwidth.

5) Transmit radio record the occupied Bandwidth frequencies.

6) Preset the spectrum analyzer for band edge measurement.

7) Key in the lowest and highest channels frequency, span is 60 kHz and Resolution Bandwidth is
at least 1% of Emission Bandwidth.

8) Save the screen shot.

*Note:

o For Digital Modulation, 12.5 kHz Data F1D & FXD would be the same. Therefore only measurements with F1D
modulation shown below.

o For Digital Modulation, 12.5 kHz Data F1E & FXE would be the same. Therefore only measurements with F1E
modulation shown below.

6.7.4. Test Result (Digital)

NA = Not Applicable

6.7.5. Test Limit

The power of any emission outside of the authorized operating frequency ranges must
be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
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Transient Frequency Behavior

6.8.1. Test Setup

1)
2)
3)

4)
5)

6)
7)

8)
9

Oscilloscope

CH 1 CH2

] Mod analyzer

Mod Out RF IN

_-- Power meter

Test Box

A

Incident (20dB) =
DUT ATT Reflected (2048)

Connect the setup as figure above.

Path loss for the measurement included.
Set on Sigen with the assigned center frequency, internal 1 kHz FM tone.
FM Deviation: Analog 25kHz Channel Spacing = 25 kHz
Analog 12.5 kHz Channel Spacing = 12.5 kHz
C4FM = 12.5 kHz
Turn on 50 kHz high pass filter and 15 kHz low pass filter on modulation analyzer.
Supply sufficient attenuation ATT to provide the output power of < -11dBm into power meter
when DUT is keying up.
Note the power level on power meter and dekey the DUT.
Adjust the amplitude of the signal generator to the level power meter, maintained the amplitude
throughout the rest of the measurement.
Connect the output to modulation analyzer.
Reduce 30dB attenuation and transmit the radio to get the trigger line.

10) Capture the screen shot for key-up (rising edge) and de-key (falling edge) mode.

6.8.2. Test Result

NA -=> Not Applicable
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6.8.3. Test Limit
Transmitters designed to operate in the 150-174 MHz and 421-512 MHz frequency bands must
maintain transient frequencies within the maximum frequency difference limits during the time
intervals indicated:

Maximum All equipment

Time intervalst? frequenc
diff(grencg?’ 150 to 174 MHz 421 to 512 MHz

Transient Frequency Behavior for Equipment Designed to Operate on 25 kHz Channels

t* +25.0 kHz 5.0 ms 10.0 ms
t, +12.5 kHz 20.0 ms 25.0 ms
t.* +25.0 kHz 5.0 ms 10.0 ms
Transient Frequency Behavior for Equipment Designed to Operate on 12.5 kHz Channels
t* +12.5 kHz 5.0 ms 10.0 ms
t, +6.25 kHz 20.0 ms 25.0 ms
t,* +12.5 kHz 5.0 ms 10.0 ms
Transient Frequency Behavior for Equipment Designed to Operate on 6.25 kHz Channels
t* +6.25 kHz 5.0 ms 10.0 ms
t, +3.125 kHz 20.0 ms 25.0 ms
t,* +6.25 kHz 5.0 ms 10.0 ms

on 18 the instant when a 1 kHz test signal is completely suppressed, including any capture time due to phasing.

t; is the time period immediately following t,,.

t, is the time period immediately following t;.

t; is the time period from the instant when the transmitter is turned off until t,g.

torr 1S the instant when the 1 kHz test signal starts to rise.

> During the time from the end of t, to the beginning of t5, the frequency difference must not exceed the limits
specified in §90.213.

Difference between the actual transmitter frequency and the assigned transmitter frequency.

If the transmitter carrier output power rating is 6 watts or less, the frequency difference during this time
period may exceed the maximum frequency difference for this time period.
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6.9. Adjacent Channel Power

6.9.1. Test Setup (Analog)

PSA (Spectrum

Analyzer)
Input
Audio Analyzer 1 & 2
Mod Analyzer Audio Out
_________ .__L_".""""T
RF input T-Joint Combiner !
1

AC/DC Meter
Test Box

Power
Supply

1) The DUT transmitter output port was connected to modulation analyzer.

2) Transmit the radio and turn on 1* audio analyzer with audio frequency 650Hz, 50% rated
deviation, and record the amplitude value as AmpT]1.

3) Turn off Audio analyzer 1 and turn on audio analyzer 2, set the audio frequency to 2.2 kHz and
50% deviation. Record the amplitude as AmpT?2.

4) Turn both audio analyzers ON and up 10dB amplitude level.

5) Connect the output to PSA and set to assigned center frequency.

6) Set Span, Resolution Bandwidth and Video Bandwidth per rules part.

7) Transmit the radio and record the Adjacent Channel Power value in dBc.

6.9.2. Test Result

NA -=> Not Applicable
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PSA (Spectrum
Analyzer)

Power Supply

Computer & Software

Program Radio
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Test Box

1) Program and set radio to operate in desire test frequency and digital mode with modulation.
(4FSK, C4FM or other digital modulation form).
2) Prepare setup as per picture.

3) Turn on the ACP Measurement — Press Measure, ACP.
4) Set Span, Resolution Bandwidth and Video Bandwidth as per rules part.

5) Transmit the radio and record the Adjacent Channel Power value in dBc.

6.9.4.

Test Result

NA - Not Applicable
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Offset from center

frequency Measurement bandwidth Maximum ACP relative
(kHz) (kHz) (dBc)

9.375 6.25 -40
15.625 6.25 -60
21.875 6.25 -60
37.50 25.00 -60
62.50 25.00 -65
87.50 25.00 -65
150.00 100 -65
250.00 100 -85
350.00 100 -65
>400 to 12 MHz 30 (s) =75
12 MHz to paired receive band 30 (s) =75
In the paired receive band 30 (s) -100

25 kHz MogiLe TransmiTTER ACP RequiREMENTS

Offset from center

frequency Measurement bandwidth Maximum ACP relative
(kHz) (kHz) (dBc)

15.625 6.25 -40
21.875 6.25 -60
37.50 25 -60
62.50 25 -65
87.50 25 -65
150.00 100 -85
250.00 100 -65
350.00 100 -85
>400 kHz to 12 MHz 30 (s) =75
12 MHz to paired receive band 30 (s) =75
In the paired receive band 30 (s) -100
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12.5 kHz Base TransmtTer ACP ReguiremeENnTS
Offset from center .
frequency IMeasurement bandwidth Maximum ACP
(kHz) (kHz) (dBc)
9375 6.25 =40
15625 6.25 -60
21.875 6.25 =G0
3.5 29 -B0
162.5 23 -6
87.5 25 =65
150 100 =G5
250 100 -65
350.00 100 -65
=400 kHz to 12 MHz 30 (s) -80
12 MHz to paired receive band 30 (s) =80
In the paired receive band 30 (s) 1.5
25 kHz Base TransmitTER ACP REQUIREMENTS
Offset from center
frequency Measurement bandwidth Maximum ACP
(kHz) (kHz) (dBc)
15.625 6.25 -40
21.875 6.25 -60
37.5 25 -60
62.5 25 -65
87.5 25 -65
150 100 -65
250 100 -65
350 100.00 -65
>400 kHz to 12 MHz 30 (s) -80
12 MHz to paired receive band 30 (s) -80
In the paired receive band 30 (s) 1.85
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Conducted Spurious Emission

6.10.1. Test Setup

Power
Supply

DC Block RFPort W

Spectrum Analyzer ]
pectrt vz -«——=«— HPF [«—{ 30dB pad |« Radio Test Box
Input 3062 AC/DC meter

1)
2)

3)
4)
3)
6)

7)
8)
9)

The DUT transmitter output port was connected to Spectrum Analyzer with above setup.
Program and set radio to operate in desire test frequency and mode. (Analog / digital modulation
form).
Path loss for the measurement included.
Set the PSA Resolution Bandwidth as per rules part.
Set the Ref offset from the pathloss offset calibration file.
Adjust the center frequency of the spectrum analyzer for incremental coverage of the range from:
a. 9 KHz to Fc — Test Bandwidth
b. Fc + Test Bandwidth to 2Fc — SMHz.
Key up the DUT, Peak Search the highest Spur and record the levels of spurious emissions
Dekey the DUT.
Turn On High Pass Filter path and Key up the DUT.

10) Adjust the PSA Freq for incremental coverage of range from 2Fc to 10Fc
11) Key up the DUT and record the highest spur levels of spurious emissions.
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

6.10.2. Test Result (Analog)

Analog: 806.0125 MHz, 25.0kHz Channel Spacing, Max Power
FCC Part 90

FL = {F - Tt B} Fe® Towt BWY = §0Hz
gl JEFFE b SR W1 R T §  Aglenil T1EERY lior 38, R0 R T

ndidip - dife | e - 0
gl T Mag 1 L R T Agheeti ThbCH s T A R T

Frequency Highest Spur Spurious Level Fa."”?g
Range Frequency (MHz) (dBm) Limit Results
(dBm)
FL ~ (Fc - Test BW) 365.9119 -39.28 -13 PASS
(Fc + Test BW) ~ 1GHz 848.7287 -36.74 -13 PASS
1GHz ~ 2Fc 1271.3290 -64.15 -13 PASS
1612.0250 -47.07 -13 PASS
2418.0370 -53.78 -13 PASS
3224.0500 -61.31 -13 PASS
4030.0620 -62.70 -13 PASS
2Fc ~ 10Fc 4836.0750 -63.73 -13 PASS
5642.0870 -63.75 -13 PASS
6448.1000 -61.37 -13 PASS
7254.1130 -60.78 -13 PASS
8060.1250 -61.72 -13 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Analog: 806.0125 MHz, 25.0kHz Channel Spacing, Low Power

FCC Part 90

gl iR e T JEQR

¥ - Taat B}

BOHE - ¥4

Agihed 1EEAT Fem T DR

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

Fe® Tow BW) = §0Hz

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 369.1357 -39.20 -13 PASS
(Fc + Test BW) ~ 1GHz 810.9109 -36.58 -13 PASS
1GHz ~ 2Fc 1268.2940 -64.01 -13 PASS
7064.0000 -60.42 -13 PASS
1612.0250 -64.52 -13 PASS
2418.0370 -63.93 -13 PASS
3224.0500 -61.54 -13 PASS
4030.0620 -62.64 -13 PASS
2Fc - 10Fc 4836.0750 -64.05 13 PASS
5642.0870 -63.81 -13 PASS
6448.1000 -63.39 -13 PASS
7254.1130 -60.85 -13 PASS
8060.1250 -61.55 -13 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Analog: 814.9875 MHz, 25.0kHz Channel Spacing, Max Power

FCC Part 90

gl PSR e L JELR

¥ - Taat B}

BOHE - ¥4

gl B R e 1. SELD

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

Fe® Tow BW) = §0Hz

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 351.2432 -39.13 -13 PASS
(Fc + Test BW) ~ 1GHz 826.3202 -36.73 -13 PASS
1GHz ~ 2Fc 1271.8750 -64.25 -13 PASS
1630.0000 -46.87 -13 PASS
2444.9630 -54.86 -13 PASS
3259.9500 -61.56 -13 PASS
4074.9370 -62.49 -13 PASS
2Fc ~ 10Fc 4889.9250 -63.61 -13 PASS
5704.9130 -63.73 -13 PASS
6519.9000 -60.58 -13 PASS
7334.8870 -61.11 -13 PASS
8149.8750 -61.71 -13 PASS

Page 72 of 148



Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Analog: 814.9875 MHz, 12.5kHz Channel Spacing, Low Power

FCC Part 90

gl R ET Hay £, B

gl P YRS Hay £ PRl

P - Tt 1B

BHE - iy

gl BCd May 1. PRI

o Aghet i 1B Hay 1. D60

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

Fe = T W) = S04z

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 487.3362 -39.52 -13 PASS
(Fc + Test BW) ~ 1GHz 893.6466 -36.75 -13 PASS
1GHz ~ 2Fc 1261.2500 -64.39 -13 PASS
7005.6130 -60.32 -13 PASS
1629.9750 -64.43 -13 PASS
2444.9630 -63.65 -13 PASS
3259.9500 -61.64 -13 PASS
4074.9370 -62.58 -13 PASS
2Fc ~10Fc 4889.9250 -63.99 13 PASS
5704.9130 -63.37 -13 PASS
6519.9000 -63.44 -13 PASS
7334.8870 -61.13 -13 PASS
8149.8750 -61.98 -13 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Analog: 823.9875 MHz, 25.0kHz Channel Spacing, Max Power

FCC Part 90

¥ - Taat B}

S0#r = W

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

iFe e Tow W)~ $3Hz

He = 380
5 gl BECIEY May 1. JFLD

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 473.7679 -39.51 -13 PASS
(Fc + Test BW) ~ 1GHz 865.7406 -36.61 -13 PASS
1GHz ~ 2Fc 1247.5550 -64.32 -13 PASS
1648.0000 -48.55 -13 PASS
2471.9630 -53.91 -13 PASS
3295.9500 -61.69 -13 PASS
4119.9370 -62.22 -13 PASS
2Fc ~ 10Fc 4943.9250 -63.91 -13 PASS
5767.9130 -63.60 -13 PASS
6591.9000 -63.27 -13 PASS
7415.8870 -61.21 -13 PASS
8239.8750 -61.99 -13 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Analog: 823.9875 MHz, 12.5kHz Channel Spacing, Low Power

FCC Part 90

5 &, JHLE

e - Tan 1B

SOie = He

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

[Fe = T WY = B4z

He= Wit
gl B IEAY Py 1 CWLR

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 359.2418 -39.45 -13 PASS
(Fc + Test BW) ~ 1GHz 864.8608 -37.21 -13 PASS
1GHz ~ 2Fc 1541.4060 -64.37 -13 PASS
7057.0000 -60.24 -13 PASS
1647.9750 -64.50 -13 PASS
2471.9630 -63.48 -13 PASS
3295.9500 -61.71 -13 PASS
4119.9370 -62.67 -13 PASS
2Fc ~ 10Fc 4943.9250 -63.74 13 PASS
5767.9130 -63.46 -13 PASS
6591.9000 -63.27 -13 PASS
7415.8870 -61.35 -13 PASS
8239.8750 -61.86 -13 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Analog: 851.0125 MHz, 25.0kHz Channel Spacing, Max Power

FCC Part 90

e - Tan 1B

SOie = He

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

[Fe = T WY = B4z

He= Wil

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 608.4408 -39.69 -13 PASS
(Fc + Test BW) ~ 1GHz 860.1500 -36.44 -13 PASS
1GHz ~ 2Fc 1614.8000 -64.35 -13 PASS
1702.0000 -47.00 -13 PASS
2553.0370 -56.86 -13 PASS
3404.0500 -61.76 -13 PASS
4255.0620 -63.26 -13 PASS
2Fc ~ 10Fc 5106.0750 -63.71 -13 PASS
5957.0870 -63.30 -13 PASS
6808.1000 -61.24 -13 PASS
7659.1130 -61.07 -13 PASS
8510.1250 -61.52 -13 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Analog: 860.0125 MHz, 25.0kHz Channel Spacing, Max Power

FCC Part 90

At B AL Wy 1, 29

gl [ TAT0E My 1, I

FL = [Pz - Taai BE

1k = o

Aghani W1 EERA Py |, D)

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

Pz & Teai B = G

¥~ il
gl ¥ L5F ey | W]

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 848.7831 -39.30 -13 PASS
(Fc + Test BW) ~ 1GHz 975.2311 -36.17 -13 PASS
1GHz ~ 2Fc 1252.3950 -64.13 -13 PASS
1720.0250 -52.82 -13 PASS
2580.0370 -44.79 -13 PASS
3440.0500 -62.06 -13 PASS
4300.0620 -56.09 -13 PASS
2Fc ~ 10Fc 5160.0750 -63.59 -13 PASS
6020.0870 -63.65 -13 PASS
6880.1000 -61.40 -13 PASS
7740.1130 -60.89 -13 PASS
8600.1250 -61.64 -13 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Analog: 860.0125 MHz, 25.0kHz Channel Spacing, Low Power

FCC Part 90

gl TR My 1, 290

FL = [Pz - Taai BE

1k = o

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

Pz & Teai B = G

dagiann B My | WA

¥~ il
et W1:2AT ey L S0

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 357.7497 -39.44 -13 PASS
(Fc + Test BW) ~ 1GHz 873.9163 -36.25 -13 PASS
1GHz ~ 2Fc 1272.4150 -63.89 -13 PASS
7116.8630 -60.11 -13 PASS
1720.0250 -64.07 -13 PASS
2580.0370 -60.17 -13 PASS
3440.0500 -61.90 -13 PASS
4300.0620 -63.73 -13 PASS
2Fc ~10Fc 5160.0750 63.72 13 PASS
6020.0870 -63.53 -13 PASS
6880.1000 -61.56 -13 PASS
7740.1130 -60.85 -13 PASS
8600.1250 -61.56 -13 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Analog: 868.8875 MHz, 25.0kHz Channel Spacing, Max Power

FCC Part 90

Wt FLST] My 1, SRR

Aghen TEET] May 1, 90

FL = [Pz - Taai BE

1k = o

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

Pz & Teai B = G

Aghand W1:27=71 Wy L S

¥~ il
s ¥ 1000 ey | W]

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 342.3274 -39.16 -13 PASS
(Fc + Test BW) ~ 1GHz 893.5800 -35.54 -13 PASS
1GHz ~ 2Fc 1247.0000 -64.31 -13 PASS
1738.0000 -47.89 -13 PASS
2606.6620 -56.22 -13 PASS
3475.5500 -61.94 -13 PASS
4344.4370 -63.57 -13 PASS
2Fc ~ 10Fc 5213.3250 -63.35 -13 PASS
6082.2120 -63.41 -13 PASS
6951.1000 -61.23 -13 PASS
7819.9880 -61.14 -13 PASS
8688.8750 -61.29 -13 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Analog: 868.8875 MHz, 25.0kHz Channel Spacing, Low Power

FCC Part 90

Aghi T My 1, 29I

FL = [Pz - Taai BE

1k = o

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

Pz & Teai B = G

dgignn 117550 My | WA

¥~ il
gl 5041500 ey | S0

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 858.4116 -39.49 -13 PASS
(Fc + Test BW) ~ 1GHz 903.0137 -35.34 -13 PASS
1GHz ~ 2Fc 1252.8000 -64.21 -13 PASS
1737.7750 -63.84 -13 PASS
2607.0000 -56.31 -13 PASS
3475.5500 -61.86 -13 PASS
4344.4370 -63.45 -13 PASS
2Fc ~ 10Fc 5213.3250 -63.46 -13 PASS
6082.2120 -63.54 -13 PASS
6951.1000 -61.13 -13 PASS
7819.9880 -61.30 -13 PASS
8688.8750 -61.60 -13 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

6.10.3. Test Result (Digital)

C4FEM: 806.0125 MHz, 12.5 kHz Channel Spacing, Max Power

FCC Part 90

FL = {F - Tt B}

Fe® Towt BW) = §0Hz

e - 0
gl BT Wy 1, T

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level | Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 604.4741 -30.55 -20 PASS
(Fc + Test BW) ~ 1GHz 889.8435 -30.10 -20 PASS
1GHz ~ 2Fc 1534.1600 -53.75 -20 PASS
1612.0250 -38.52 -20 PASS
2418.0370 -42.76 -20 PASS
3224.0500 -51.84 -20 PASS
4030.0620 -53.47 -20 PASS
2Fc ~ 10Fc 4836.0750 -54.11 -20 PASS
5642.0870 -54.33 -20 PASS
6448.1000 -51.28 -20 PASS
7254.1130 -51.19 -20 PASS
8060.1250 -51.72 -20 PASS
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

C4EM: 806.0125 MHz, 12.5 kHz Channel Spacing, Low Power

FCC Part 90

FL = {Fx - Tovadt B} Fe® Tow BW) = §0Hz
oAgiandl BTIED D My 1 (RN

BOHE - ¥4 iy - a0l

Frequency Highest Spur Spurious Level | Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 760.0232 -30.52 -20 PASS
(Fc + Test BW) ~ 1GHz 852.8014 -29.58 -20 PASS
1GHz ~ 2Fc 1037.6340 -53.39 -20 PASS
7045.0000 -48.91 -20 PASS
1612.0250 -54.84 -20 PASS
2418.0370 -54.28 -20 PASS
3224.0500 -51.68 -20 PASS
4030.0620 -52.75 -20 PASS
2Fc ~ 10Fc 4836.0750 '53.69 20 PASS
5642.0870 -53.82 -20 PASS
6448.1000 -53.56 -20 PASS
7254.1130 -50.66 -20 PASS
8060.1250 -51.40 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

C4EM: 814.9875 MHz, 12.5 kHz Channel Spacing, Max Power

FCC Part 90

gl 0l Hap £, S

¥ - Taat B}

BOHE - ¥4

5 gk 80048 May 1. JFLD

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level | Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 762.7821 -30.17 -20 PASS
(Fc + Test BW) ~ 1GHz 976.3248 -29.25 -20 PASS
1GHz ~ 2Fc 1449.3750 -53.35 -20 PASS
1629.9750 -42.86 -20 PASS
2445.0000 -40.39 -20 PASS
3259.9500 -51.48 -20 PASS
4074.9370 -52.79 -20 PASS
2Fc ~ 10Fc 4889.9250 -54.17 -20 PASS
5704.9130 -53.78 -20 PASS
6519.9000 -50.73 -20 PASS
7334.8870 -51.53 -20 PASS
8149.8750 -51.78 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

C4EM: 814.9875 MHz, 12.5 kHz Channel Spacing, Low Power

FCC Part 90

gl IESE Hag £, B

P - Tt 1B

BHE - iy

gt BS54 ey 1. FELE

Fe = T W) = S04z

gl FEECL My 1 OWLR

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level | Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 134.5000 -30.06 -20 PASS
(Fc + Test BW) ~ 1GHz 864.2375 -30.06 -20 PASS
1GHz ~ 2Fc 1133.7500 -53.17 -20 PASS
7149.2700 -49.66 -20 PASS
1629.9750 -54.04 -20 PASS
2444.9630 -53.70 -20 PASS
3259.9500 -51.74 -20 PASS
4074.9370 -52.80 -20 PASS
2Fc ~ 10Fc 4889.9250 54.41 20 PASS
5704.9130 -53.09 -20 PASS
6519.9000 -53.35 -20 PASS
7334.8870 -51.16 -20 PASS
8149.8750 -51.89 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

C4EM: 823.9875 MHz, 12.5 kHz Channel Spacing, Max Power

FCC Part 90

o glet BEEEE] ey 2 P

= iz - Tara I

S0#r = W

iFe® Towt BW) = §0Hz

He = 380

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level | Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 506.7250 -29.51 -20 PASS
(Fc + Test BW) ~ 1GHz 862.7500 -30.23 -20 PASS
1GHz ~ 2Fc 1248.1980 -53.51 -20 PASS
1648.0000 -39.29 -20 PASS
2471.9630 -46.41 -20 PASS
3295.9500 -52.17 -20 PASS
4119.9370 -52.80 -20 PASS
2Fc ~ 10Fc 4943.9250 -54.03 -20 PASS
5767.9130 -53.26 -20 PASS
6591.9000 -53.09 -20 PASS
7415.8870 -50.71 -20 PASS
8239.8750 -51.94 -20 PASS

Page 85 of 148



Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

C4EM: 823.9875 MHz, 12.5 kHz Channel Spacing, Low Power

FCC Part 90

e - Tan 1B

SOie = He

[Fe = T WY = B4z

He= Wit

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level | Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 372.4000 -30.20 -20 PASS
(Fc + Test BW) ~ 1GHz 879.1138 -29.69 -20 PASS
1GHz ~ 2Fc 1528.5460 -53.35 -20 PASS
7070.0000 -49.16 -20 PASS
1647.9750 -54.20 -20 PASS
2471.9630 -53.88 -20 PASS
3295.9500 -51.57 -20 PASS
4119.9370 -52.05 -20 PASS
2Fc ~10Fc 4943.9250 53,57 20 PASS
5767.9130 -53.19 -20 PASS
6591.9000 -53.98 -20 PASS
7415.8870 -52.21 -20 PASS
8239.8750 -52.20 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

C4EM: 851.0125 MHz, 12.5 kHz Channel Spacing, Max Power

FCC Part 90

e - Tan 1B

SOie = He

[Fe = T WY = B4z

He= Wil

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level | Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 726.7233 -30.29 -20 PASS
(Fc + Test BW) ~ 1GHz 877.7223 -29.22 -20 PASS
1GHz ~ 2Fc 1298.3000 -53.22 -20 PASS
1702.0250 -43.32 -20 PASS
2553.0370 -41.52 -20 PASS
3404.0500 -52.43 -20 PASS
4255.0620 -53.35 -20 PASS
2Fc ~ 10Fc 5106.0750 -53.36 -20 PASS
5957.0870 -54.10 -20 PASS
6808.1000 -51.12 -20 PASS
7659.1130 -51.49 -20 PASS
8510.1250 -51.88 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

C4EM: 851.0125 MHz, 12.5 kHz Channel Spacing, Low Power

FCC Part 90

e - Tan 1B

SOie = He

[Fe = T WY = B4z

He= Wil

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level | Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 833.0925 -30.50 -20 PASS
(Fc + Test BW) ~ 1GHz 887.7011 -29.31 -20 PASS
1GHz ~ 2Fc 1239.1000 -53.06 -20 PASS
1702.0250 -54.42 -20 PASS
2553.0370 -53.25 -20 PASS
3404.0500 -52.09 -20 PASS
4255.0620 -54.09 -20 PASS
2Fc ~ 10Fc 5106.0750 -53.75 -20 PASS
5957.0870 -53.27 -20 PASS
6808.1000 -51.72 -20 PASS
7659.1130 -51.10 -20 PASS
8510.1250 -51.17 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

C4EM: 860.0125 MHz, 12.5 kHz Channel Spacing, Max Power

FCC Part 90

Mgt SEBEAR Py 1, 29

FL = [Pz - Taai BE

1k = o

Pz & Teai B = G
Agini BL RIS My |, S8

¥~ il

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level | Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 470.4036 -29.87 -20 PASS
(Fc + Test BW) ~ 1GHz 920.0957 -29.67 -20 PASS
1GHz ~ 2Fc 1571.2850 -52.95 -20 FAIL
1720.0250 -43.87 -20 PASS
2580.0370 -40.79 -20 PASS
3440.0500 -52.55 -20 PASS
4300.0620 -53.48 -20 PASS
2Fc ~ 10Fc 5160.0750 -52.71 -20 PASS
6020.0870 -54.13 -20 PASS
6880.1000 -51.83 -20 PASS
7740.1130 -51.63 -20 PASS
8600.1250 -51.68 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

C4EM: 860.0125 MHz, 12.5 kHz Channel Spacing, Low Power

FCC Part 90

Mgt BETETL My 1, 29

FL = [Pz - Taai BE

1k = o

Pz & Teai B = G
Agignn WL ey |, DR

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level | Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 671.6327 -29.46 -20 PASS
(Fc + Test BW) ~ 1GHz 899.3849 -29.95 -20 PASS
1GHz ~ 2Fc 1282.4250 -53.28 -20 PASS
7675.0000 -49.79 -20 PASS
1720.0250 -54.23 -20 PASS
2580.0370 -54.23 -20 PASS
3440.0500 -52.01 -20 PASS
4300.0620 -53.53 -20 PASS
2Fc ~10Fc 5160.0750 '53.26 20 PASS
6020.0870 -53.76 -20 PASS
6880.1000 -51.84 -20 PASS
7740.1130 -51.27 -20 PASS
8600.1250 -52.02 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

C4EM: 804.9125 MHz, 12.5 kHz Channel Spacing, Low Power

FCC Part 90, RSS 119

gl R R WL WD

e - Tan 1B

SOie = He

Fe = T W) = B4z
& gleni LD For W, L0

He= Wil

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level | Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 605.2049 -29.42 -20 PASS
(Fc + Test BW) ~ 1GHz 838.4110 -30.61 -20 PASS
1GHz ~ 2Fc 1116.1000 -53.51 -20 PASS
6751.3660 -49.78 -20 PASS
1609.8250 -54.97 -20 PASS
2414.7380 -53.55 -20 PASS
3219.6500 -51.27 -20 PASS
4024.5620 -52.52 -20 PASS
2Fc - 10Fc 4829.4750 53.29 -20 PASS
5634.3870 -53.98 -20 PASS
6439.3000 -54.16 -20 PASS
7244.2120 -50.98 -20 PASS
8049.1250 -51.28 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

C4FEM: 868.8875 MHz, 12.5 kHz Channel Spacing, Max Power

FCC Part 90

At LT My 1, 29

gl ¥L55E Hay o IR

FL = [Pz - Taai BE

1k = o

ighent A ey L DH1R

Pz & Teai B = G
i WY ey | R
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Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level | Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 714.1860 -30.27 -20 PASS
(Fc + Test BW) ~ 1GHz 885.9800 -29.50 -20 PASS
1GHz ~ 2Fc 1274.1000 -53.36 -20 PASS
1737.7750 -43.12 -20 PASS
2607.0000 -41.92 -20 PASS
3475.5500 -52.51 -20 PASS
4344.4370 -53.13 -20 PASS
2Fc ~ 10Fc 5213.3250 -53.68 -20 PASS
6082.2120 -53.72 -20 PASS
6951.1000 -50.20 -20 PASS
7819.9880 -51.67 -20 PASS
8688.8750 -51.33 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

C4EM: 868.8875 MHz, 12.5 kHz Channel Spacing, Low Power

FCC Part 90

Wt WAL Wy 1, 29

FL = [Pz - Taai BE

1k = o

Pz & Teai B = G
i FLASAY ey | R

¥~ il

L L

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level | Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 477.9000 -29.81 -20 PASS
(Fc + Test BW) ~ 1GHz 894.3636 -29.89 -20 PASS
1GHz ~ 2Fc 1701.3000 -53.15 -20 PASS
7058.0160 -49.36 -20 PASS
1737.7750 -54.61 -20 PASS
2606.6620 -53.41 -20 PASS
3475.5500 -52.47 -20 PASS
4344.4370 -52.85 -20 PASS
2Fc ~10Fc 5213.3250 -54.00 20 PASS
6082.2120 -53.62 -20 PASS
6951.1000 -51.35 -20 PASS
7819.9880 -51.44 -20 PASS
8688.8750 -51.12 -20 PASS
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

Phase 11: 806.0125 MHz, 12.5 kHz Channel Spacing, Max Power
FCC Part 90

FL = {F - Tt B} Fe® Towt BW) = §0Hz

tglemi B AT AT Hay I N0

ndidip - dife | e - 0

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 495.7000 -29.60 -20 PASS
(Fc + Test BW) ~ 1GHz 909.0433 -30.04 -20 PASS
1GHz ~ 2Fc 1117.7580 -53.51 -20 PASS
1612.0250 -37.59 -20 PASS
2418.0370 -44.57 -20 PASS
3224.0500 -51.81 -20 PASS
4030.0620 -52.79 -20 PASS
2Fc ~ 10Fc 4836.0750 -54.01 -20 PASS
5642.0870 -53.62 -20 PASS
6448.1000 -50.09 -20 PASS
7254.1130 -50.78 -20 PASS
8060.1250 -51.75 -20 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:

Phase 11: 806.0125 MHz, 12.5 kHz Channel Spacing, Low Power

FCC Part 90

Fe® Tow BW) = §0Hz

gl SRS Hay 5 R BT gt 550 E50  Ma L TELD R-T

BOHE - ¥4 iy - a0l

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 457.7906 -30.71 -20 PASS
(Fc + Test BW) ~ 1GHz 869.2900 -29.67 -20 PASS
1GHz ~ 2Fc 1333.2430 -53.12 -20 PASS
7439.0000 -49.95 -20 PASS
1612.0250 -54.90 -20 PASS
2418.0370 -54.09 -20 PASS
3224.0500 -51.35 -20 PASS
4030.0620 -52.62 -20 PASS
2Fc~10Fc 4836.0750 53.74 20 PASS
5642.0870 -54.23 -20 PASS
6448.1000 -53.90 -20 PASS
7254.1130 -50.68 -20 PASS
8060.1250 -52.39 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Phase 11: 814.9875 MHz, 12.5 kHz Channel Spacing, Max Power

FCC Part 90

¥ - Taat B}

BOHE - ¥4

Fe® Tow BW) = §0Hz

o Agleeh FEN 1 ey O 2ELE

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (MH2z) (dBm)

FL ~ (Fc - Test BW) 719.5909 -29.81 -20 PASS
(Fc + Test BW) ~ 1GHz 874.0405 -29.67 -20 PASS
1GHz ~ 2Fc 1274.3750 -53.49 -20 PASS
1630.0000 -38.21 -20 PASS
2444.9630 -46.63 -20 PASS
3259.9500 -51.57 -20 PASS
4074.9370 -52.77 -20 PASS
2Fc ~ 10Fc 4889.9250 -54.29 -20 PASS
5704.9130 -53.53 -20 PASS
6519.9000 -50.61 -20 PASS
7334.8870 -51.48 -20 PASS
8149.8750 -52.31 -20 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:

Phase 11: 814.9875 MHz, 12.5 kHz Channel Spacing, Low Power

FCC Part 90

FL = - Tl YY)

Fe = T W) = S04z

BHE - iy 1 - il

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 623.4293 -30.56 -20 PASS
(Fc + Test BW) ~ 1GHz 879.5900 -28.66 -20 PASS
1GHz ~ 2Fc 1313.1250 -52.87 -20 PASS
7032.0000 -49.68 -20 PASS
1629.9750 -55.05 -20 PASS
2444.9630 -54.01 -20 PASS
3259.9500 -51.82 -20 PASS
4074.9370 -52.97 -20 PASS
2Fc ~ 10Fc 4889.9250 53.18 20 PASS
5704.9130 -53.81 -20 PASS
6519.9000 -54.08 -20 PASS
7334.8870 -50.66 -20 PASS
8149.8750 -51.75 -20 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Phase 11: 823.9875 MHz, 12.5 kHz Channel Spacing, Max Power

FCC Part 90

gl BAEESE Haa 2, L0

FL = iFx - Tt BV}

S0#r = W

o Aglemt BORT] Har 2 JWN

He = 380

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 782.7411 -30.07 -20 PASS
(Fc + Test BW) ~ 1GHz 897.7700 -29.54 -20 PASS
1GHz ~ 2Fc 1354.2930 -53.28 -20 PASS
1648.0000 -39.35 -20 PASS
2471.9630 -49.09 -20 PASS
3295.9500 -51.28 -20 PASS
4119.9370 -52.93 -20 PASS
2Fc ~ 10Fc 4943.9250 -53.40 -20 PASS
5767.9130 -53.86 -20 PASS
6591.9000 -53.56 -20 PASS
7415.8870 -51.66 -20 PASS
8239.8750 -52.54 -20 PASS
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:
Phase 11: 823.9875 MHz, 12.5 kHz Channel Spacing, Low Power
FCC Part 90
gt 1T My St R T o Agheet S0Pl Hay O Wi ks R T
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL ~ (Fc - Test BW) 617.1314 -30.74 -20 PASS
(Fc + Test BW) ~ 1GHz 860.8137 -29.56 -20 PASS
1GHz ~ 2Fc 1252.0560 -52.58 -20 PASS
7096.1440 -49.85 -20 PASS
1647.9750 -55.14 -20 PASS
2471.9630 -53.78 -20 PASS
3295.9500 -51.93 -20 PASS
4119.9370 -52.74 -20 PASS
2Fc~10Fc 4943.9250 54.28 20 PASS
5767.9130 -54.09 -20 PASS
6591.9000 -53.54 -20 PASS
7415.8870 -51.81 -20 PASS
8239.8750 -52.12 -20 PASS
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

Phase 11: 851.0125 MHz, 12.5 kHz Channel Spacing, Max Power

FCC Part 90

FL = 'z - Tt YY) [Fe = T WY = B4z

SOie = He He= Wil

v ngined 1 EES Hey 5 LR BT w  Jglesd #77 KB Hay T, 2600 [ . §

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 458.6729 -30.73 -20 PASS
(Fc + Test BW) ~ 1GHz 987.0424 -29.97 -20 PASS
1GHz ~ 2Fc 1119.2000 -53.51 -20 PASS
1702.0250 -38.80 -20 PASS
2553.0370 -44.70 -20 PASS
3404.0500 -52.03 -20 PASS
4255.0620 -53.22 -20 PASS
2Fc ~ 10Fc 5106.0750 -53.66 -20 PASS
5957.0870 -54.34 -20 PASS
6808.1000 -51.87 -20 PASS
7659.1130 -51.67 -20 PASS
8510.1250 -51.92 -20 PASS
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

Phase 11: 851.0125 MHz, 12.5 kHz Channel Spacing, Low Power

FCC Part 90

FL = 'z - Tt YY) [Fe = T WY = B4z
Hay o, SHLE L | & Jglemi B3 500 Hay 5 JWUR B |

gl 879 12

SOie = He He= Wil

AT W T T

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 796.5015 -30.02 -20 PASS
(Fc + Test BW) ~ 1GHz 935.3611 -29.99 -20 PASS
1GHz ~ 2Fc 1230.7000 -53.26 -20 PASS
7724.2250 -48.86 -20 PASS
1702.0250 -54.49 -20 PASS
2553.0370 -53.94 -20 PASS
3404.0500 -51.93 -20 PASS
4255.0620 -53.43 -20 PASS
2Fc~10Fc 5106.0750 53.81 20 PASS
5957.0870 -54.51 -20 PASS
6808.1000 -51.69 -20 PASS
7659.1130 -51.92 -20 PASS
8510.1250 -51.97 -20 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:
Phase 11: 860.0125 MHz, 12.5 kHz Channel Spacing, Max Power
FCC Part 90
gl - IELY Way 2 WL it ® T Aaglann BF TG My [, RN s BT

1 = M ¥ -t
dglinan BT1 0 Wy I JH0R ', o

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 488.4626 -31.09 -20 PASS
(Fc + Test BW) ~ 1GHz 998.1808 -29.84 -20 PASS
1GHz ~ 2Fc 1681.3950 -52.89 -20 PASS
1720.0250 -38.93 -20 PASS
2580.0370 -43.93 -20 PASS
3440.0500 -51.57 -20 PASS
4300.0620 -53.00 -20 PASS
2Fc ~ 10Fc 5160.0750 -54.06 -20 PASS
6020.0870 -54.39 -20 PASS
6880.1000 -52.17 -20 PASS
7740.1130 -51.54 -20 PASS
8600.1250 -50.77 -20 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Phase 11: 860.0125 MHz, 12.5 kHz Channel Spacing, Low Power

FCC Part 90

At S Wy £ 29
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Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBM) (dBm)

FL ~ (Fc - Test BW) 731.8294 -30.40 -20 PASS
(Fc + Test BW) ~ 1GHz 997.9009 -30.12 -20 PASS
1GHz ~ 2Fc 1287.4300 -53.08 -20 PASS
7681.8520 -49.70 -20 PASS
1720.0250 -54.86 -20 PASS
2580.0370 -54.26 -20 PASS
3440.0500 -52.61 -20 PASS
4300.0620 -53.95 -20 PASS
2Fc~10Fc 5160.0750 54.23 20 PASS
6020.0870 -54.06 -20 PASS
6880.1000 -51.66 -20 PASS
7740.1130 -51.60 -20 PASS
8600.1250 -51.95 -20 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:
Phase 11: 868.8875 MHz, 12.5 kHz Channel Spacing, Max Power
FCC Part 90
Al ¢ My L rLefre - Teettwn ® T gl BN My 0, W ot Tealn I i |

it et
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Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBM) (dBm)

FL ~ (Fc - Test BW) 820.1831 -30.27 -20 PASS
(Fc + Test BW) ~ 1GHz 985.9800 -29.81 -20 PASS
1GHz ~ 2Fc 1289.5000 -52.80 -20 PASS
1738.0000 -38.48 -20 PASS
2606.6620 -49.75 -20 PASS
3475.5500 -51.99 -20 PASS
4344.4370 -53.66 -20 PASS
2Fc ~ 10Fc 5213.3250 -54.31 -20 PASS
6082.2120 -53.33 -20 PASS
6951.1000 -51.82 -20 PASS
7819.9880 -51.91 -20 PASS
8688.8750 -52.09 -20 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Phase 11: 868.8875 MHz, 12.5 kHz Channel Spacing, Low Power

FCC Part 90
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Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)

FL ~ (Fc - Test BW) 495.2412 -30.88 -20 PASS
(Fc + Test BW) ~ 1GHz 872.3500 -29.60 -20 PASS
1GHz ~ 2Fc 1556.2000 -53.45 -20 PASS
7051.0550 -49.26 -20 PASS
1737.7750 -54.26 -20 PASS
2606.6620 -54.06 -20 PASS
3475.5500 -52.42 -20 PASS
4344.4370 -53.33 -20 PASS
2Fc~10Fc 5213.3250 -53.20 20 PASS
6082.2120 -63.97 -20 PASS
6951.1000 -51.22 -20 PASS
7819.9880 -51.65 -20 PASS
8688.8750 -50.98 -20 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

6.10.4. Test Limit

Report ID: 08878-RF-00023

FCC ID:

AZ492FT7118
IC:

Table below summarized the power of any emission outside a licensee’s frequency block shall be
attenuated below the transmitter power (P) by at least

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

43 +log10(P)
(-13 dBm)

43 +log10(P)
(-13 dBm)

50 + log10(P) | 43 +1logl0(P)
(-20 dBm) (-13 dBm)
43 +logl0(P) | 43 +loglO(P)
(-13 dBm) (-13 dBm)

43 + log10(P)
(-13 dBm)

50 + log10(P)
(-20 dBm)

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118

6.11.

IC:
Radiated Spurious Emission

6.11.1. Test Setup

1)

2)

3)

4)

Radio ahsorbing material  <pislded Case Ground Plane

Spectrum

=
W= loooo

OOOC']'

The Resolution Bandwidth for scanning Radiated Emission below 1 GHz is 100 kHz with Video
Bandwidth = 300 kHz and Resolution Bandwidth for above 1 GHz is 1 MHz with Video
Bandwidth = 3 MHz. Detector mode is positive peak.

In the semi- anechoic chamber, setup as illustrated above the DUT placed on the 0.8m height (for
frequencies < 1GHz) and 1.5m (for frequencies > 1GHz) of Turn Table, rotated the table around
360 degrees to search the maximum radiation power and receiver antenna shall be rotated
vertical and horizontal polarization and moved height from 1m to 4m to find the maximum polar
radiated power. The “Read Value” is the spectrum reading the maximum power value.

The substitution antenna is substituted for DUT at the same position and signals generator (S.G)
export the CW signal to the substitution antenna via a TX cable. The receiver antenna shall be
rotated vertical and horizontal polarization and moved height from 1m to 4m to find the
maximum radiation power. Record the power level of maximum radiation power from spectrum.
So, the measured substitution value = Ref level of S.G + TX cables loss — Substituted Antenna
Gain.

Final Radiated Spurious Emission = “Read Value” + Measured substitution value.

Page 107 of 148



Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118

IC:
6.11.2. Test Result (Analog)

SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

806.012500 MHz 25 kHz 42.000 Watt(s) /Max Power

Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

1456.1800 -13.0000 -54.4400 * -52.6800 *
1612.0250 -13.0000 -61.2830 ** -59.1718 **
2418.0375 -13.0000 -43.5200 * -41.9800 *
3224.0500 -13.0000 -42.0500 * -39.8600 *
4030.0625 -13.0000 -49.7774 ** -49.1356 **
4836.0750 -13.0000 -41.5100 * -40.6700 *
5642.0875 -13.0000 -48.1889 ** -47.2339 **
6448.1000 -13.0000 -38.0200 * -36.1600 *
7254.1125 -13.0000 -35.4500 * -35.4000 *
8060.1250 -13.0000 -30.6600 -28.6900

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
UV oy e s e e e s s s - Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
E 30 J || OVertical Measured
- _ Emission Equiv Pwr Into
g -40 1 _— — | — ] [ Ideal Dipole (dBm)
3 .50 - — | = Failing Limit
c
2 60
k]
E 70 -
-80 4
-90 4
-100 . .

1456.18  1612.025 2418.0375 3224.05 4030.0625 4836.075 5642.0875  6448.1  7254.1125 8060.125
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.

Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.
*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

806.012500 MHz 25 kHz 1.000 Watt(s) /Low Power

Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

1612.0250 -13.0000 -62.2509 ** -61.4736 **
1769.7600 -13.0000 -40.7200 * -48.2400 *
2418.0375 -13.0000 -58.3210 ** -57.7915 **
3224.0500 -13.0000 -52.9300 ** -53.8159 **
4030.0625 -13.0000 -51.8107 ** -52.1394 **
4836.0750 -13.0000 -50.4820 ** -50.3303 **
5642.0875 -13.0000 -47.3218 ** -49.2688 **
6448.1000 -13.0000 -45.5631 ** -45.7534 **
7254.1125 -13.0000 -45.8766 ** -46.2789 **
8060.1250 -13.0000 -46.2937 ** -44.2973 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
UV ey e e e s e e s s - Emission Equiv Pwr Into
-20 Ideal Dipole (dBm)
E .30 4 O Vertical Measured
a Emission Equiv Pwr Into
3 0 m _ Ideal Dipole (dBm)
% -50 - ] [ - Failing Limit
2 -60
@
E 70 |
.80 n
-90
-100

1612.025  1769.76  2418.0375  3224.05 4030.0625 4836.075 5642.0875  6448.1  7254.1125 8060.125
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Mon, Apr 23, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

814.987500 MHz 25 kHz 42.000 Watt(s) /Max Power

Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

1536.1700 -13.0000 -53.2500 * -51.9800 *
1629.9750 -13.0000 -59.8450 ** -60.4539 **
24449625 -13.0000 -42.9800 * -43.4400 *
3259.9500 -13.0000 -39.0000 * -37.8400 *
4074.9375 -13.0000 -43.2100 * -41.4500 *
4889.9250 -13.0000 -48.0638 ** -47.3926 **
5704.9125 -13.0000 -47.3520 ** -47.8904 **
6519.9000 -13.0000 -37.3800 * -35.2700 *
7334.8875 -13.0000 -32.7800 -30.3500
8149.8750 -13.0000 -33.9500 * -33.1900 *

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
UV oy e s e e e s s s - Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
E 30 J - O Vertical Measured
g - — [ — ] Emission Equiv Pwr Into
g -40 1 | _— Ideal Dipole (dBm)
2 504 = Failing Limit
c
2 60
4
E 70 |
-80 -
.90 |
-100

1536.17  1629.975 2444.9625 3259.95  4074.9375 4889.925 57049125  6519.9  7334.8875 8149.875
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

814.987500 MHz 25 kHz 1.000 Watt(s) /Low Power

Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea_sured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

1424.1800 -13.0000 -53.2600 * -50.2800 *
1535.7700 -13.0000 -52.4700 * -51.9700 *
1629.9750 -13.0000 -60.4584 ** -61.9674 **
24449625 -13.0000 -57.5260 ** -57.1384 **
3259.9500 -13.0000 -53.9632 ** -53.1709 **
4074.9375 -13.0000 -51.9364 ** -51.8834 **
4889.9250 -13.0000 -50.3235 ** -50.1094 **
5704.9125 -13.0000 -47.9337 ** -48.1650 **
6519.9000 -13.0000 -45.2736 ** -45.3152 **
7334.8875 -13.0000 -45.8242 ** -45.2641 **
8149.8750 -13.0000 -45.8158 ** -44.7957 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
UV oy o - o o e e s s s Emission Equiv Pwr Into
220 A Ideal Dipole (dBm)
g -30 - 0O Vertical Measured
2 w0 Emission Equiv Pwr Into
T - Ideal Dipole (dBm)
S 504 e
c = Failing Limit
2 60 -
@
E 70 |
-80 -
-90 4
-100

1535.77  1629.975 2444.9625 3259.95 4074.9375 4889.925 5704.9125 6519.9 7334.8875 8149.875
Frequency (MHz)

1424.18

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks:

Passed Results | Marginal Results | Failed Results |

Page 111 of 148



Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

823.987500 MHz 25 kHz 42.000 Watt(s) /Max Power

Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea_sured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

1536.5700 -13.0000 -53.6000 * -52.4900 *
1647.9750 -13.0000 -60.5308 ** -59.3360 **
2471.9625 -13.0000 -44.5100 * -45.6700 *
3295.9500 -13.0000 -38.4800 * -35.5100 *
4119.9375 -13.0000 -40.6900 * -39.9100 *
4943.9250 -13.0000 -48.4239 ** -46.9859 **
5767.9125 -13.0000 -47.9052 ** -47.7764 **
6591.9000 -13.0000 -39.2700 * -39.4300 *
7415.8875 -13.0000 -31.1300 -29.4000
8239.8750 -13.0000 -36.3700 * -35.2600 *

RADIATED SPURIOUS EMISSIONS

0
OHorizontal Measured
UV oy e s e e e s s s - Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
E 30 J L O Vertical Measured
3 — _— Emission Equiv Pwr Into
g 0 _ — ] Ideal Dipole (dBm)
350 4 | = Failing Limit
2
&
£
w

-60
-70 A
-80 A
-90 |
-100 T T

1536.57  1647.975 2471.9625 3295.95  4119.9375 4943.925 5767.9125  6591.9  7415.8875 8239.875
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

823.987500 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea_sured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1647.9750 -13.0000 -60.1666 ** -60.1279 **
2471.9625 -13.0000 -57.9443 ** -57.5188 **
3295.9500 -13.0000 -53.9401 ** -54.2384 **
4119.9375 -13.0000 -51.9545 ** -51.8511 **
4943.9250 -13.0000 -49.6545 ** -48.7219 **
5767.9125 -13.0000 -47.1935 ** -48.1001 **
6591.9000 -13.0000 -44.8405 ** -44.9279 **
7415.8875 -13.0000 -45.5230 ** -46.2405 **
8239.8750 -13.0000 -44.4880 ** -44.4352 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
WV oy e . s s s s s . Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
T .30 . O Vertical Measured
a Emission Equiv Pwr Into
3 -40 Ideal Dipole (dBm)
3 .50 | — = = Failing Limit
c
2 60 -
@
E 70 1
.80 n
-90
-100

1647.975 24719625  3295.95  4119.9375  4943.925  5767.9125 6591.9 7415.8875  8239.875
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

851.012500 MHz 25 kHz 42.000 Watt(s) /Max Power

Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

1536.1700 -13.0000 -53.1600 * -50.8600 *
1702.0250 -13.0000 -54.7900 * -52.7900 *
2553.0375 -13.0000 -43.4200 * -39.6900 *
3404.0500 -13.0000 -45.1100 * -43.7600 *
4255.0625 -13.0000 -50.5033 ** -49.6090 **
5106.0750 -13.0000 -46.2932 ** -46.6873 **
5957.0875 -13.0000 -46.1175 ** -44.5131 **
6808.1000 -13.0000 -37.2000 * -37.6700 *
7659.1125 -13.0000 -28.7700 -28.9800
8510.1250 -13.0000 -35.8000 * -34.6900 *

RADIATED SPURIOUS EMISSIONS

0 "
O Horizontal Measured
UV ey e e e s e e s s - Emission Equiv Pwr Into
20 | Ideal Dipole (dBm)
T 30 O Vertical Measured
s = e Emission Equiv Pwr Into
;; -40 - M Ideal Dipole (dBm)
3 50l | - ] - Failing Limit
s
3 60 -
]
E 70 -
.80 n
.90 a
-100

1536.17  1702.025 2553.0375 3404.05 4255.0625 5106.075 5957.0875  6808.1  7659.1125 8510.125
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

851.012500 MHz 25 kHz 1.000 Watt(s) /Low Power

Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

1423.7800 -13.0000 -53.6200 * -53.0600 *
1702.0250 -13.0000 -60.6317 ** -60.8547 **
2553.0375 -13.0000 -55.9971 ** -56.3843 **
3404.0500 -13.0000 -54.9283 ** -54.6604 **
4255.0625 -13.0000 -51.4760 ** -51.8255 **
5106.0750 -13.0000 -49.5055 ** -49.4109 **
5957.0875 -13.0000 -47.0845 ** -45.8579 **
6808.1000 -13.0000 -44.2435 ** -43.7907 **
7659.1125 -13.0000 -45.3298 ** -46.3471 **
8510.1250 -13.0000 -44.4615 ** -44.8364 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
V] oy o o o s s e e s - Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
E 30 4 O Vertical Measured
-] . e .
3 Emission Equiv Pwr Into
] -40 1 _ _ Ideal Dipole (dBm)
3 50 [ P
= = Failing Limit
2 60 -
2
E 70 |
.80 n
-90
-100

142378  1702.025 2553.0375 3404.05 4255.0625 5106.075 5957.0875 ~ 6808.1  7659.1125 8510.125
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.

Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

860.012500 MHz 25 kHz 42.000 Watt(s) /Max Power

Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea_sured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

1424.1800 -13.0000 -53.2500 * -50.8500 *
1720.0250 -13.0000 -51.4400 * -49.6500 *
2580.0375 -13.0000 -42.6600 * -37.5300 *
3440.0500 -13.0000 -43.2900 * -42.3400 *
4300.0625 -13.0000 -51.8771 ** -49.9041 **
5160.0750 -13.0000 -48.5129 ** -46.4420 **
6020.0875 -13.0000 -46.8724 ** -45.7617 **
6880.1000 -13.0000 -37.6200 * -39.9800 *
7740.1125 -13.0000 -27.9800 -24.2600
8600.1250 -13.0000 -36.1100 * -33.9700 *

RADIATED SPURIOUS EMISSIONS

0 "
O Horizontal Measured
UV ey e e e s e e s s - Emission Equiv Pwr Into
20 | Ideal Dipole (dBm)
T 30 ] O Vertical Measured
s =  — Emission Equiv Pwr Into
;; -40 - ] . [ |— Ideal Dipole (dBm)
3 50 | _ — — 1 1] = Failing Limit
s — -
3 60 -
]
E 70 -
.80 n
.90 a
-100

142418  1720.025 2580.0375  3440.05  4300.0625 5160.075 6020.0875 ~ 6880.1  7740.1125 8600.125
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

860.012500 MHz 25 kHz 1.000 Watt(s) /Low Power

Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea_sured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

1423.7800 -13.0000 -54.1000 * -50.0400 *
1720.0250 -13.0000 -60.2135 ** -60.4195 **
2580.0375 -13.0000 -56.5169 ** -55.7460 **
3440.0500 -13.0000 -53.9306 ** -55.7273 **
4300.0625 -13.0000 -52.7702 ** -51.1186 **
5160.0750 -13.0000 -48.4003 ** -48.9777 **
6020.0875 -13.0000 -45.3086 ** -46.4860 **
6880.1000 -13.0000 -43.3723 ** -43.9015 **
7740.1125 -13.0000 -44.8972 ** -45.6899 **
8600.1250 -13.0000 -44.6955 ** -45.1318 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
UV oy e s e e e s s s - Emission Equiv Pwr Into
20 Ideal Dipole (dBm)
T .30 4 O Vertical Measured
2 Emission Equiv Pwr Into
g -40 - - Ideal Dipole (dBm)
3 s0{ — ] = Failing Limit
c
2 60
4
E .70 1
-80 -
-90 |
-100

142378 1720025 2580.0375  3440.05  4300.0625 5160.075 6020.0875 ~ 6880.1  7740.1125 8600.125
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.

Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

868.887500 MHz 25 kHz 42.000 Watt(s) /Max Power

Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea_sured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

1737.7750 -13.0000 -48.6900 * -46.7000 *
2606.6625 -13.0000 -44.0300 * -38.8000 *
3475.5500 -13.0000 -46.2100 * -44.1100 *
4344.4375 -13.0000 -52.0297 ** -50.1786 **
5213.3250 -13.0000 -49.4639 ** -47.6380 **
6082.2125 -13.0000 -45.9442 ** -44.8147 **
6951.1000 -13.0000 -43.3044 ** -41.8881 **
7819.9875 -13.0000 -30.7700 -25.4600
8688.8750 -13.0000 -44.1094 ** -43.8046 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
WV oy e . s s s s s . Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
T .30 . | O Vertical Measured
] [ | Emission Equiv Pwr Into
3 -40 - ] _ . R Ideal Dipole (dBm)
8 0] 1 - — - Failing Limit
c
2 60 -
@
E 70 1
.80 n
-90
-100

1737.775  2606.6625 347555  4344.4375  5213.325 60822125 6951.1 7819.9875  8688.875
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX Analog

868.887500 MHz 25 kHz 1.000 Watt(s) /Low Power

Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

1440.1800 -13.0000 -55.2600 * -44.7900 *
1737.7750 -13.0000 -59.8427 ** -58.6255 **
2606.6625 -13.0000 -57.0870 ** -57.2696 **
3475.5500 -13.0000 -55.2257 ** -54.4705 **
4344.4375 -13.0000 -52.3505 ** -52.3078 **
5213.3250 -13.0000 -49.2043 ** -48.7626 **
6082.2125 -13.0000 -46.3255 ** -45.8906 **
6951.1000 -13.0000 -44.5533 ** -44.1229 **
7819.9875 -13.0000 -44.7219 ** -45.3132 **
8688.8750 -13.0000 -45.4867 ** -45.2307 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
Ve o o s e e oo oo oos = Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
T 30| O Vertical Measured
Q Emission Equiv Pwr Into
%’ -40 - Ideal Dipole (dBm)
> ] e e
3 50 - = Failing Limit
c
2 -60
2
E .70 1
-80 -
-90 -
-100

1440.18  1737.775 2606.6625 347555  4344.4375 5213.325 60822125  6951.1  7819.9875  8688.875
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

6.11.3. Test Result (Analog)

SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

806.012500 MHz 12.5 kHz 42.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1612.0250 -13.0000 -61.0478 ** -58.4085 **
2418.0375 -13.0000 -43.1700 * -41.7600 *
3224.0500 -13.0000 -42.0200 * -41.2800 *
4030.0625 -13.0000 -50.2599 ** -49.0838 **
4836.0750 -13.0000 -41.4000 * -40.9100 *
5642.0875 -13.0000 -47.5523 ** -45.9950 **
6448.1000 -13.0000 -37.6200 * -35.6800 *
7254.1125 -13.0000 -42.8031 ** -42.0079 **
8060.1250 -13.0000 -31.1200 -28.8100

RADIATED SPURIOUS EMISSIONS

0
OHorizontal Measured
10 — — — — — — — — Emission Equiv Pwr Into
-20 Ideal Dipole (dBm)
a - O Vertical Measured
s -30 1 - 1 Emission Equiv Pwr Into
%‘ -40 - _ | - Ideal Dipole (dBm)
> [ | _ | il L
Y 50 _— — Failing Limit
s
3 -60
@
E 70 -
.80 n
-90
-100

1612.025  2418.0375 322405  4030.0625  4836.075  5642.0875 6448.1 7254.1125  8060.125

Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

806.012500 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1423.7800 -13.0000 -53.0600 * -49.4000 *
1535.7700 -13.0000 -53.7300 * -49.2700 *
1612.0250 -13.0000 -60.3071 ** -61.7550 **
2418.0375 -13.0000 -57.7468 ** -58.3041 **
3224.0500 -13.0000 -53.8991 ** -53.5478 **
4030.0625 -13.0000 -52.5499 ** -51.2852 **
4836.0750 -13.0000 -49.4607 ** -50.3951 **
5642.0875 -13.0000 -47.6066 ** -48.3323 **
6448.1000 -13.0000 -45.3053 ** -46.2225 **
7254.1125 -13.0000 -46.5592 ** -45.9408 **
8060.1250 -13.0000 -45.7649 ** -45.1079 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
Vs o o - e e e e e e - Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
= O Vertical Measured
£ -30 - . .
-] Emission Equiv Pwr Into
%’ -40 - Ideal Dipole (dBm)
> 1 ore .
3 50 - — — I —— = Failing Limit
c
2 60 -
2
E .70 1
-80 -
-90 -
-100

1535.77  1612.025 2418.0375 3224.05 4030.0625 4836.075 5642.0875 6448.1 7254.1125 8060.125
Frequency (MHz)

1423.78

The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks:

Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

814.987500 MHz 12.5 kHz 42.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1424.1800 -13.0000 -53.7600 * -49.7400 *
1629.9750 -13.0000 -59.8877 ** -58.1703 **
24449625 -13.0000 -42.5500 * -43.1500 *
3259.9500 -13.0000 -38.8600 * -37.6900 *
4074.9375 -13.0000 -42.1600 * -41.7700 *
4889.9250 -13.0000 -46.8508 ** -46.1362 **
5704.9125 -13.0000 -46.5410 ** -45.7372 **
6519.9000 -13.0000 -36.0900 * -34.0500 *
7334.8875 -13.0000 -33.0200 * -31.1900
8149.8750 -13.0000 -32.4400 -32.4100

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
Ve o o s e e oo oo oos = Emission Equiv Pwr Into
-20 Ideal Dipole (dBm)
'E O Vertical Measured
[ -30 1 _ — ] Emission Equiv Pwr Into
%’ -40 - — | Ideal Dipole (dBm)
[ I A
2 50 - - Failing Limit
s
‘s -60 -
@
E 70 -
-80 -
-90 4
-100

142418  1629.975 2444.9625 3259.95 4074.9375 4889.925 57049125  6519.9  7334.8875 8149.875

Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

814.987500 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1424.1800 -13.0000 -52.9900 * -49.6700 *
1629.9750 -13.0000 -61.1303 ** -60.6593 **
24449625 -13.0000 -57.3975 ** -56.7807 **
3259.9500 -13.0000 -52.7394 ** -54.2008 **
4074.9375 -13.0000 -51.5715 ** -52.7097 **
4889.9250 -13.0000 -48.6390 ** -49.7511 **
5704.9125 -13.0000 -48.5833 ** -48.5563 **
6519.9000 -13.0000 -44.2908 ** -45.3086 **
7334.8875 -13.0000 -46.2585 ** -45.1331 **
8149.8750 -13.0000 -45.1468 ** -44.5379 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
V] oy o o o s s e e s - Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
T .30 . O Vertical Measured
Q Emission Equiv Pwr Into
3 -40 - - _ Ideal Dipole (dBm)
2 50 A — _ —— [ = Failing Limit
c
2 60 -
2
g 70 ]
-80
-90
-100

142418  1629.975 2444.9625 3259.95  4074.9375 4889.925 57049125  6519.9  7334.8875 8149.875

Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

823.987500 MHz 12.5 kHz 42.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1424.5800 -13.0000 -53.9400 * -50.0000 *
1647.9750 -13.0000 -58.9196 ** -57.6120 **
2471.9625 -13.0000 -43.0600 * -45.1400 *
3295.9500 -13.0000 -38.3600 * -35.7200 *
4119.9375 -13.0000 -40.7800 * -40.2000 *
4943.9250 -13.0000 -47.2593 ** -46.5758 **
5767.9125 -13.0000 -46.3833 ** -45.7764 **
6591.9000 -13.0000 -43.253]1 ** -42.3228 **
7415.8875 -13.0000 -31.7100 -30.1000
8239.8750 -13.0000 -36.4500 * -34.8900 *

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
V] oy o o o s s e e s - Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
T .30 . - O Vertical Measured
[ _ ]| o — Emission Equiv Pwr Into
3 -40 - — e Ideal Dipole (dBm)
g 50 | — = Failing Limit
c
2 60 -
2
E 70 -
-80
-90
-100

142458  1647.975 2471.9625 3295.95 4119.9375 4943.925 5767.9125  6591.9  7415.8875 8239.875

Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

823.987500 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1424.1800 -13.0000 -54.8700 * -49.7900 *
1647.9750 -13.0000 -59.1263 ** -60.2223 **
2471.9625 -13.0000 -56.6091 ** -56.1416 **
3295.9500 -13.0000 -53.6594 ** -53.7713 **
4119.9375 -13.0000 -52.7440 ** -52.0601 **
4943.9250 -13.0000 -48.8077 ** -49.6356 **
5767.9125 -13.0000 -47.2856 ** -47.7613 **
6591.9000 -13.0000 -45.0515 ** -44.5332 **
7415.8875 -13.0000 -45.1029 ** -45.3638 **
8239.8750 -13.0000 -43.8754 ** -44.5680 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
UV ey e e e s e e s s - Emission Equiv Pwr Into
20 - Ideal Dipole (dBm)
- O Vertical Measured
£ -30 - . .
a Emission Equiv Pwr Into
S 40 Ideal Dipole (dBm)
E -50 - — _ — 1 = Failing Limit
c
2 60 -
@
E 70 -
.80 n
-90
-100

142418  1647.975 2471.9625 3295.95 4119.9375 4943.925 5767.9125  6591.9  7415.8875 8239.875

Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

851.012500 MHz 12.5 kHz 42.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1407.7800 -13.0000 -55.5400 * -44.3200 *
1702.0250 -13.0000 -53.5500 * -52.8900 *
2553.0375 -13.0000 -43.4900 * -40.6400 *
3404.0500 -13.0000 -43.9600 * -44.0100 *
4255.0625 -13.0000 -49.5220 ** -48.4002 **
5106.0750 -13.0000 -47.0048 ** -45.8313 **
5957.0875 -13.0000 -46.4326 ** -46.4835 **
6808.1000 -13.0000 -37.0200 * -37.6200 *
7659.1125 -13.0000 -27.1500 -26.4200
8510.1250 -13.0000 -36.3600 * -35.4300 *

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
T oy e . s s s s s s . Emission Equiv Pwr Into
220 4 Ideal Dipole (dBm)
E 30 | — ] OVertical Measured
2 R Emission Equiv Pwr Into
3 -40 - . B Ideal Dipole (dBm)
g -50 - —1 [ = Failing Limit
2 60 -
2
E 70 -
-80
-90
-100

1407.78  1702.025 2553.0375 3404.05 4255.0625 5106.075 5957.0875  6808.1  7659.1125 8510.125

Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

851.012500 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1423.7800 -13.0000 -53.5600 * -44.8400 *
1536.1700 -13.0000 -54.5800 * -51.0900 *
1702.0250 -13.0000 -60.3774 ** -60.6212 **
2553.0375 -13.0000 -56.7639 ** -56.4411 **
3404.0500 -13.0000 -54.3616 ** -54.6419 **
4255.0625 -13.0000 -51.7843 ** -51.3493 **
5106.0750 -13.0000 -48.7247 ** -47.5984 **
5957.0875 -13.0000 -46.2803 ** -45.4317 **
6808.1000 -13.0000 -42.9588 ** -44.0104 **
7659.1125 -13.0000 -45.5646 ** -46.4990 **
8510.1250 -13.0000 -43.9329 ** -44.4706 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
UV oy o - o o e e s s s Emission Equiv Pwr Into
20 Ideal Dipole (dBm)
T .30 | O Vertical Measured
2 Emission Equiv Pwr Into
§ 401 _ Ideal Dipole (dBm)
8 50 — ] ] = Failing Limit
c
2 60 -
4
E .70 -
-80 -
.90 |
-100

1423.78

1536.17  1702.025 2553.0375 3404.05 4255.0625 5106.075 5957.0875

Frequency (MHz)

6808.1 7659.1125 8510.125

The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks:

Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

860.012500 MHz 12.5 kHz 42.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1424.1800 -13.0000 -53.9300 * -52.7500 *
1720.0250 -13.0000 -52.7400 * -48.6000 *
2580.0375 -13.0000 -41.9000 * -33.7000 *
3440.0500 -13.0000 -43.9600 * -42.2200 *
4300.0625 -13.0000 -50.2830 ** -49.7402 **
5160.0750 -13.0000 -47.8471 ** -46.0004 **
6020.0875 -13.0000 -45.8680 ** -47.1413 **
6880.1000 -13.0000 -43.0037 ** -41.9746 **
7740.1125 -13.0000 -24.5600 -22.2100
8600.1250 -13.0000 -36.0800 * -33.4100 *

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
UV ey e e e s e e s s - Emission Equiv Pwr Into
220 1 Ideal Dipole (dBm)
T .30 - | O Vertical Measured
3 ] B Emission Equiv Pwr Into
E -40 1 — _— _— Ideal Dipole (dBm)
24 50 4 ] ] B — Failing Limit
2 -60 -
2
E 70 1
.80 i
.90 a
-100

142418  1720.025 2580.0375  3440.05  4300.0625 5160.075 6020.0875 ~ 6880.1  7740.1125 8600.125

Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

860.012500 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1720.0250 -20.0000 -59.6358 ** -60.1850 **
2580.0375 -20.0000 -56.8182 ** -55.7025 **
3440.0500 -20.0000 -54.7037 ** -54.4382 **
4300.0625 -20.0000 -52.4004 ** -51.3601 **
5160.0750 -20.0000 -49.1632 ** -49.0350 **
6020.0875 -20.0000 -46.5000 ** -46.4675 **
6880.1000 -20.0000 -43.9842 ** -44.0967 **
7740.1125 -20.0000 -44.8007 ** -45.8346 **
8600.1250 -20.0000 -44.7702 ** -45.5724 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
-10 1 Emission Equiv Pwr Into
20 - . . . . S S . - Ideal Dipole (dBm)
T .30 - 0O Vertical Measured
f‘c_i_ Emission Equiv Pwr Into
] -40 - - - Ideal Dipole (dBm)
4 =50 4 — — Failing Limit
s
2 -60
2
E 70 1
.80 i
-90
-100

1720025  2580.0375  3440.05  4300.0625  5160.075  6020.0875 6880.1 7740.1125  8600.125

Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

868.887500 MHz 12.5 kHz 42.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1424.5800 -13.0000 -54.6200 * -47.7000 *
1536.1700 -13.0000 -53.7500 * -53.3400 *
1737.7750 -13.0000 -49.6000 * -46.2400 *
2606.6625 -13.0000 -44.1500 * -33.3100 *
3475.5500 -13.0000 -46.2700 * -44.1300 *
4344.4375 -13.0000 -50.7735 ** -50.2614 **
5213.3250 -13.0000 -48.7460 ** -46.5982 **
6082.2125 -13.0000 -45.0064 ** -43.9413 **
6951.1000 -13.0000 -42.3989 ** -42.5583 **
7819.9875 -13.0000 -28.5800 -23.9400
8688.8750 -13.0000 -43.6508 ** -44.5663 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
Vs o o - e e e e e e - Emission Equiv Pwr Into
20 - Ideal Dipole (dBm)
= ] O Vertical Measured
£ -30 .. .
-] — Emission Equiv Pwr Into
%’ -40 - Ideal Dipole (dBm)
g ___ —1 — I —{ ] 1 s . .
3 50 - ] — = Failing Limit
c
2 60 -
@2
E .70 1
-80 -
-90 4
-100

142458 153617 1737.775 2606.6625 347555 4344.4375 5213.325 6082.2125 6951.1 7819.9875 8688.875

Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks:

Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital C4FM

868.887500 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1424.1800 -13.0000 -53.5100 * -49.2100 *
1536.1700 -13.0000 -53.7800 * -48.4100 *
1737.7750 -13.0000 -60.7154 ** -59.6375 **
2606.6625 -13.0000 -56.6526 ** -56.9430 **
3475.5500 -13.0000 -54.8830 ** -54.6742 **
4344.4375 -13.0000 -52.5172 ** -52.0567 **
5213.3250 -13.0000 -49.4068 ** -49.4190 **
6082.2125 -13.0000 -46.3161 ** -46.5008 **
6951.1000 -13.0000 -44.2991 ** -43.3781 **
7819.9875 -13.0000 -45.0891 ** -45.1120 **
8688.8750 -13.0000 -45.5694 ** -45.1576 **

RADIATED SPURIOUS EMISSIONS

0
OHorizontal Measured
Ve o - e e s s s s s - Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
T .30 . O Vertical Measured
Q Emission Equiv Pwr Into
3 -40 - - Ideal Dipole (dBm)
3 50 — = Failing Limit
c
2 60 -
o
E 70 ]
-80
-90
-100

142418  1536.17 1737.775 2606.6625 3475.55 4344.4375 5213.325 6082.2125 6951.1 7819.9875 8688.875

Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: |

Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

806.012500 MHz 12.5 kHz 42.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1424.1800 -13.0000 -54.2300 * -47.5300 *
1536.1700 -13.0000 -52.6000 * -50.2600 *
1612.0250 -13.0000 -60.2039 ** -58.6380 **
2418.0375 -13.0000 -44.9000 * -42.2000 *
3224.0500 -13.0000 -42.6700 * -40.2600 *
4030.0625 -13.0000 -50.1933 ** -49.5199 **
4836.0750 -13.0000 -41.7200 * -40.9000 *
5642.0875 -13.0000 -47.9519 ** -46.7099 **
6448.1000 -13.0000 -38.1900 * -36.1900 *
7254.1125 -13.0000 -37.3500 * -38.1300 *
8060.1250 -13.0000 -27.8500 -26.4800

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
UV oy o - o o e e s s s Emission Equiv Pwr Into
20 | Ideal Dipole (dBm)
T 30| ——1 | | O Vertical Measured
[} _ Emission Equiv Pwr Into
é’ -40 o~ — — | ] Ideal Dipole (dBm)
3 04 [ | = Failing Limit
c
2 60 -
2
E .70 1
-80 -
.90 4
-100

142418 153617 1612.025 2418.0375 3224.05 4030.0625 4836.075 5642.0875 6448.1 7254.1125 8060.125

Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks:

Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

0
O Horizontal Measured
UV oy o - o o e e s s s Emission Equiv Pwr Into
20 | Ideal Dipole (dBm)
n O Vertical Measured
] -30 1 Emission Equiv Pwr Into
%’ -40 - Ideal Dipole (dBm)
3 50l — T = Failing Limit
z -
3 -60 -
a
E .70 1
-80 -
.90 4
-100

806.012500 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1424.1800 -13.0000 -52.0200 * -49.8400 *
1536.1700 -13.0000 -52.7200 * -51.6200 *
1612.0250 -13.0000 -61.1755 ** -61.1689 **
2418.0375 -13.0000 -57.3110 ** -57.2508 **
3224.0500 -13.0000 -53.7550 ** -53.1587 **
4030.0625 -13.0000 -52.6740 ** -52.3229 **
4836.0750 -13.0000 -49.5099 ** -49.1806 **
5642.0875 -13.0000 -48.5121 ** -48.9335 **
6448.1000 -13.0000 -45.4394 ** -46.2871 **
7254.1125 -13.0000 -44.4119 ** -45.0786 **
8060.1250 -13.0000 -45.6223 ** -45.8850 **

RADIATED SPURIOUS EMISSIONS

1424.18

1536.17 1612.025 2418.0375 3224.05 4030.0625 4836.075 5642.0875

Frequency (MHz)

6448.1 7254.1125 8060.125

The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman

Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8

System MU: 5.01 dB

Remarks:

Passed Results

Marginal Results |

Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

814.987500 MHz 12.5 kHz 42.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1424.1800 -13.0000 -54.2000 * -49.6900 *
1536.1700 -13.0000 -52.3900 * -50.6800 *
1629.9750 -13.0000 -58.7155 ** -57.0203 **
24449625 -13.0000 -43.2200 * -42.3900 *
3259.9500 -13.0000 -38.9800 * -39.2500 *
4074.9375 -13.0000 -42.5100 * -41.4800 *
4889.9250 -13.0000 -48.4013 ** -47.1497 **
5704.9125 -13.0000 -46.2738 ** -46.5774 **
6519.9000 -13.0000 -38.0700 * -35.4800 *
7334.8875 -13.0000 -35.2200 * -33.1900 *
8149.8750 -13.0000 -30.9900 -28.7000

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
B e e ——— Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
g -30 - . O Vertical Measured
z 20 e T o Emission Equiv Pwr Into
E B — ] — | Ideal Dipole (dBm)
3 -50 ] | I
c = Failing Limit
2 60 -
@
E .70
.80 i
.90 i
-100

142418  1536.17 1629.975 2444.9625 3259.95 4074.9375 4889.925 5704.9125 6519.9 7334.8875 8149.875

Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: |

Passed Results | Marginal Results | Failed Results |

Page 134 of 148



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

0
OHorizontal Measured
Ve o - e e s s s s s - Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
T .30 . O Vertical Measured
Q Emission Equiv Pwr Into
3 -40 - I Ideal Dipole (dBm)
3 =04 [ = Failing Limit
c
2 60 -
o
E 70 -
-80
-90
-100

814.987500 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1424.1800 -13.0000 -52.7700 * -47.3100 *
1629.9750 -13.0000 -60.5372 ** -60.7627 **
1782.1600 -13.0000 -52.0200 * -54.7100 *
24449625 -13.0000 -57.7226 ** -57.8745 **
3259.9500 -13.0000 -53.8098 ** -52.8928 **
4074.9375 -13.0000 -52.3447 ** -51.7070 **
4889.9250 -13.0000 -49.9587 ** -49.4630 **
5704.9125 -13.0000 -48.7841 ** -48.6126 **
6519.9000 -13.0000 -44.9154 ** -43.8617 **
7334.8875 -13.0000 -44.6515 ** -46.1128 **
8149.8750 -13.0000 -45.4289 ** -45.7336 **

RADIATED SPURIOUS EMISSIONS

142418 1629.975 1782.16 24449625 3259.95 4074.9375 4889.925 5704.9125

Frequency (MHz)

6519.9 7334.8875 8149.875

The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman

Wed, Apr 25, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8

System MU: 5.01 dB

Remarks: |

Passed Results

Marginal Results |

Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

823.987500 MHz 12.5 kHz 42.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1424.1800 -13.0000 -53.9700 * -51.4000 *
1647.9750 -13.0000 -58.1724 ** -57.6458 **
2471.9625 -13.0000 -46.5400 * -44.4800 *
3295.9500 -13.0000 -37.0800 * -34.4800 *
4119.9375 -13.0000 -39.8200 * -38.4000 *
4943.9250 -13.0000 -47.1155 ** -46.5621 **
5767.9125 -13.0000 -47.3699 ** -44.6089 **
6591.9000 -13.0000 -43.9011 ** -42.3290 **
7415.8875 -13.0000 -32.8100 -31.6100
8239.8750 -13.0000 -34.2600 * -32.8300

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
UV oy e s e e e s s s - Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
E .30 | O Vertical Measured
3 B — | — | Emission Equiv Pwr Into
g 0 - ] - Ideal Dipole (dBm)
4 500 | ~ Failing Limit
2 -60
a
E 70 -
-80 -
-90 |
-100

142418 1647.975 24719625 329595  4119.9375 4943,925 5767.9125  6591.9  7415.8875 8239.875

Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Tue, Apr 24, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

823.987500 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1424.5800 -13.0000 -52.8200 * -49.8600 *
1536.1700 -13.0000 -52.3900 * -48.5900 *
1647.9750 -13.0000 -60.5726 ** -60.2944 **
2471.9625 -13.0000 -57.6695 ** -58.3460 **
3295.9500 -13.0000 -53.9821 ** -54.2722 **
4119.9375 -13.0000 -51.7340 ** -52.0704 **
4943.9250 -13.0000 -49.1328 ** -48.7832 **
5767.9125 -13.0000 -46.9011 ** -47.7736 **
6591.9000 -13.0000 -44.1444 ** -45.3505 **
7415.8875 -13.0000 -44.8437 ** -46.9346 **
8239.8750 -13.0000 -44.3744 ** -45.0576 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
UV oy - . e e e e s e s Emission Equiv Pwr Into
20 - Ideal Dipole (dBm)
= O Vertical Measured
£ -30 - L. .
[ Emission Equiv Pwr Into
3 -40 - . Ideal Dipole (dBm)
3 50 — 7 N = Failing Limit
c
2 60 -
2
E 70 1
.80 n
.90 n
-100

142458  1536.17 1647.975 2471.9625 329595 4119.9375 4943.925 5767.9125 6591.9 7415.8875 8239.875

Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Apr 25, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: |

Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

0
O Horizontal Measured
UV oy o - o o e e s s s Emission Equiv Pwr Into
20 | Ideal Dipole (dBm)
T 30| O Vertical Measured
[} _ — — Emission Equiv Pwr Into
é’ -40 - _ _ - _ Ideal Dipole (dBm)
3 504 | ] _ — ] ] = Failing Limit
c
2 60 -
@
E .70 1
-80 -
.90 4
-100

851.012500 MHz 12.5 kHz 42.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1424.1800 -13.0000 -52.0900 * -45.1700 *
1536.1700 -13.0000 -53.6000 * -48.0700 *
1701.7600 -13.0000 -54.6300 * -51.1900 *
2553.0375 -13.0000 -42.0300 * -39.6400 *
3404.0500 -13.0000 -41.8600 * -42.9700 *
4255.0625 -13.0000 -49.5792 ** -48.2030 **
5106.0750 -13.0000 -44.7130 ** -44 8898 **
5957.0875 -13.0000 -44.5662 ** -46.8242 **
6808.1000 -13.0000 -35.8000 * -34.5300 *
7659.1125 -13.0000 -22.1800 -21.9300
8510.1250 -13.0000 -34.8600 * -34.0500 *

RADIATED SPURIOUS EMISSIONS

1424.18

1536.17

1701.76  2553.0375 3404.05 4255.0625 5106.075 5957.0875

Frequency (MHz)

6808.1 7659.1125 8510.125

The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman

Wed, Apr 25, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8

System MU: 5.01 dB

Remarks:

Passed Results |

Marginal Results |

Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

851.012500 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1423.7800 -13.0000 -52.8000 * -44.7900 *
1536.1700 -13.0000 -52.0300 * -50.8200 *
1702.0250 -13.0000 -61.0281 ** -60.5274 **
2553.0375 -13.0000 -57.1493 ** -56.2531 **
3404.0500 -13.0000 -53.9797 ** -55.0129 **
4255.0625 -13.0000 -52.8919 ** -52.9903 **
5106.0750 -13.0000 -48.5720 ** -48.9872 **
5957.0875 -13.0000 -45.7217 ** -45.5278 **
6808.1000 -13.0000 -43.7678 ** -43.6030 **
7659.1125 -13.0000 -46.8010 ** -44.7611 **
8510.1250 -13.0000 -45.4724 ** -44.5325 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
UV oy o - o o e e s s s Emission Equiv Pwr Into
20 | Ideal Dipole (dBm)
T a0 O Vertical Measured
] = Emission Equiv Pwr Into
%’ -40 - Ideal Dipole (dBm)
3 s [] — ] [ || -Failing Limit
c
2
&
£
w

-60
-70 A
-80 A
.90 A
-100 ‘ ; ‘ : :

1423.78  1536.17 1702.025 2553.0375 3404.05 4255.0625 5106.075 5957.0875 6808.1 7659.1125 8510.125
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Apr 25, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results |

Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

860.012500 MHz 12.5 kHz 42.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1720.0250 -13.0000 -52.7400 * -47.8900 *
2580.0375 -13.0000 -41.0400 * -38.0200 *
3440.0500 -13.0000 -44.2500 * -41.1300 *
4300.0625 -13.0000 -51.6577 ** -50.2608 **
5160.0750 -13.0000 -48.9210 ** -46.9421 **
6020.0875 -13.0000 -47.2225 ** -44.8423 **
6880.1000 -13.0000 -41.6714 ** -41.2710 **
7740.1125 -13.0000 -25.4600 -20.9700
8600.1250 -13.0000 -35.6100 * -33.3900 *

RADIATED SPURIOUS EMISSIONS

0
DO Horizontal Measured
T ey s s s - e - e - Emission Equiv Pwr Into
20 . Ideal Dipole (dBm)
a — O Vertical Measured
] -30 1 — Emission Equiv Pwr Into
%’ -40 - — ] _ Ideal Dipole (dBm)
> — - _ — Eaili _
S -50 | e — Failing Limit
s
‘@ -60 -
k]
E 70 -
-80 4
-90 4
-100

1720.025  2580.0375  3440.05  4300.0625  5160.075  6020.0875 6880.1 7740.1125  8600.125

Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Apr 25, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

860.012500 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1423.7800 -13.0000 -52.6600 * -45.0500 *
1536.1700 -13.0000 -51.7300 * -47.3500 *
1720.0250 -13.0000 -60.6454 ** -60.0540 **
1770.5600 -13.0000 -54.5900 * -53.7300 *
2580.0375 -13.0000 -54.9859 ** -56.3352 **
3440.0500 -13.0000 -55.6978 ** -55.2567 **
4300.0625 -13.0000 -51.6964 ** -52.1452 **
5160.0750 -13.0000 -48.0048 ** -49.2095 **
6020.0875 -13.0000 -46.7248 ** -45.9311 **
6880.1000 -13.0000 -43.4833 ** -43.6077 **
7740.1125 -13.0000 -44.7557 ** -45.8995 **
8600.1250 -13.0000 -45.1778 ** -45.1765 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
UV ey - e o o . e e e e s - Emission Equiv Pwr Into
20 | Ideal Dipole (dBm)
T 30 O Vertical Measured
] gl Emission Equiv Pwr Into
;; -40 - _ Ideal Dipole (dBm)
E’ -50 - [ _| _ 1 [ = Failing Limit
c
2 60 -
a
E .70 ]
-80 4
-90 4
-100

142378 1536.17 1720.025 1770.56 2580.0375 3440.05 4300.0625 5160.075 6020.0875 6880.1 7740.1125 8600.125

Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Apr 25, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: Passed Results |

Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023

Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,

3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

868.887500 MHz 12.5 kHz 42.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea;ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1424.1800 -13.0000 -52.5300 * -52.1500 *
1737.7750 -13.0000 -48.4300 * -45.7100 *
2606.6625 -13.0000 -42.5700 * -40.2200 *
3475.5500 -13.0000 -51.4323 ** -50.2368 **
4344.4375 -13.0000 -50.0174 ** -47.4260 **
5213.3250 -13.0000 -48.2652 ** -47.7413 **
6082.2125 -13.0000 -43.4318 ** -41.8656 **
6951.1000 -13.0000 -44.3631 ** -42.3730 **
7819.9875 -13.0000 -27.9300 -25.1800
8688.8750 -13.0000 -44.0271 ** -42.1742 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
Vo oem oo oo oo oom oom oom oem = Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
g -30 — | 0O Vertical Measured
= w0 Emission Equiv Pwr Into
T I — —] 1 Ideal Dipole (dBm)
3 50 - 1 p— — ] e e
c = Failing Limit
2 -60
a
E 70 -
-80 -
-90 |
-100

142418  1737.775 2606.6625 347555  4344.4375 5213.325 60822125  6951.1  7819.9875  8688.875

Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Apr 25, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks: | Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118
IC:
SAC Transmitter Radiated Emission:
Model Number: M37TXS9PW1AN S/N: 681P3A0078 SR:08878-EMC-00004
Battery Part No: NA Accy Part No: 3466-HMN1079G-3,
3466-HKN6163C-1, 254-HKN6170B-02, 1187-HKN6188B-1, 1187-PMHN4194A-1
Test Mode: TX APCO Digital Phase Il

868.887500 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured'Emission Equiv Vertical Mea§ured Emission Equiv Pwr

(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1424.1800 -13.0000 -53.2000 * -46.4200 *
1536.1700 -13.0000 -52.0000 * -46.5800 *
1737.7750 -13.0000 -60.5444 ** -59.8527 **
2606.6625 -13.0000 -57.4144 ** -55.5824 **
3475.5500 -13.0000 -54.7533 ** -53.8665 **
4344.4375 -13.0000 -51.9550 ** -51.8391 **
5213.3250 -13.0000 -49.5054 ** -48.6909 **
6082.2125 -13.0000 -46.1475 ** -46.1637 **
6951.1000 -13.0000 -43.0931 ** -42.6074 **
7819.9875 -13.0000 -44.9267 ** -46.0841 **
8688.8750 -13.0000 -45.4590 ** -44.1449 **

RADIATED SPURIOUS EMISSIONS

0
O Horizontal Measured
UV oy o - o o e e s s s Emission Equiv Pwr Into
20 | Ideal Dipole (dBm)
T a0 O Vertical Measured
] = Emission Equiv Pwr Into
%’ -40 - Ideal Dipole (dBm)
3 s [ — 1 [ - Failing Limit
c
2
&
£
w

-60
-70 A
-80 A
.90 A
-100 ‘ ; ‘ : :

1424.18  1536.17 1737.775 2606.6625 3475.55 4344.4375 5213.325 6082.2125 6951.1 7819.9875 8688.875
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26 document.
Motorola Penang EMC Lab - Test Performed by: Nazrin&Qawiman Wed, Apr 25, 2018

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.6 Hum(%RH): 70.8
System MU: 5.01 dB

Remarks:

Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. F

6.11.4. Test Limit

Report ID: 08878-RF-00023
FCC ID: AZ492FT7118

IC:

Table below summarized the power of any emission outside a licensee’s frequency block shall be
attenuated below the transmitter power (P) by at least

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

50 + log10(P) | 43 +logl10(P)
(-20 dBm) (-13 dBm)
43 +1og10(P) | 43 +logl0(P)
(-13 dBm) (-13 dBm)

43 + log10(P)
(-13 dBm)

50 + log10(P)
(-20 dBm)

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118

6.12.

IC:
Effective Radiated Power (ERP)

6.12.1. Test Setup

1)

2)

3)

Radio ahsorbing material  <pislded Case Ground Plane

Spectrum

W= loooo

OOOC'A.'

The Resolution Bandwidth for Equivalent Radiated Power (ERP) below 1 GHz is 100 kHz with
Video Bandwidth = 300 kHz and Resolution Bandwidth for EIRP above 1 GHz is 1 MHz with
Video Bandwidth = 3 MHz. Detector Mode is RMS.

In the semi-anechoic chamber, setup as illustrated above the DUT placed on the 0.8m height of
Turn Table, rotated the table 45 degree each interval to search the maximum radiation power and
receiver antenna shall be rotated vertical and horizontal polarization and moved height from 1m
to 4m to find the maximum polar radiated power for each degree interval. The “Read Value” is
the spectrum reading of maximum power value.

The substitution antenna is substituted for DUT at the same position and signals generator (S.G)
export the CW signal to the substitution antenna via a TX cable. The receiver antenna shall be
rotated vertical and horizontal polarization and moved height from Im to 4m to find the
maximum radiation power. Record the power level of maximum radiation power from spectrum.
So, the Measured substitution value = Ref level of S.G + TX cables loss — Substituted Antenna
Gain.
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118
IC:

6.12.2. Test Result

6.12.3. Test Limit
The maximum output power of the transmitter for mobile stations is 100 watts (20 dB).
Power is given in terms of effective radiated power (ERP).

6.13. GNSS (EIRP for 1559 - 1610MHz)
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118

IC:

6.13.1. Test Setup

4)

5)

6)

7)

Radio ahsorbing material  <pinlded Case Ground Plane

Spectrum

W= loooo

C 0 O Oy~

The Resolution Bandwidth for Equivalent Isotropically Radiated Power (EIRP) below 1 GHz is
100 kHz with Video Bandwidth = 300 kHz and Resolution Bandwidth for EIRP above 1 GHz is
1 MHz with Video Bandwidth = 3 MHz. Detector Mode is RMS.

In the semi-anechoic chamber, setup as illustrated above the DUT placed on the 0.8m height of
Turn Table, rotated the table 45 degree each interval to search the maximum radiation power and
receiver antenna shall be rotated vertical and horizontal polarization and moved height from 1m
to 4m to find the maximum polar radiated power for each degree interval. The “Read Value” is
the spectrum reading of maximum power value.

The substitution antenna is substituted for DUT at the same position and signals generator (S.G)
export the CW signal to the substitution antenna via a TX cable. The receiver antenna shall be
rotated vertical and horizontal polarization and moved height from 1m to 4m to find the
maximum radiation power. Record the power level of maximum radiation power from spectrum.
So, the Measured substitution value = Ref level of S.G + TX cables loss — Substituted Antenna
Gain.

EIRP = “Read Value” + Measured substitution value + 2.15.

6.13.1. Test Result
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Report Template Document Number: FCD-0084 Report ID: 08878-RF-00023
Report Template Revision Number: Rev. F FCC ID: AZ492FT7118

IC:

6.13.2. Test Limit

For operations in the 758-775 MHz and 788-805 MHz bands, all emissions including
harmonics in the band 1559-1610 MHz shall be limited to =70 dBW/MHz equivalent
isotropically radiated power (EIRP) for wideband signals, and —80 dBW EIRP for
discrete emissions of less than 700 Hz bandwidth.

~ End of Report ~
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